®

The Safe Scrubbing Alternative
TennantTrue® Parts

IRIS® a Tennant Technology
Insta—Fit™ Adapter

| ﬁdi'HIUM-IOlg

North America / International

™

_E] For the latest parts manuals and other
language Operator manuals, visit:

IS Www.tennantco.com/manuals

112

(Battery)

Rider Scrubber
Parts Manual

Machine Serial Number Range
(S/N 10000000-19999999)

9009916
Rev. 15 (10-2023)



(=]
@
0
Ref Part No. Serial Number Description Qty.
82681 )  Bracket Widt, Lpg Mount 1
63810 ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 ) Nut Adjustable, Lpg Tank Mtg 2
1 49263 ) Tie, Cable 3
D 82556 ) Bracket, Vaporizer 1
6 54930 )  Vaporizer, LPG 1

1.
2.
3.

EN| 4.

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.

(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from
the parts list.

Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and
purchase order number.

Provide detail shipping instructions.

(D) V - Identifies an assembly
A — ldentifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options —

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company

10400 Clean Street

Eden Prairie, MN 55344-2650
Phone: (800) 553-8033
www.tennantco.com

Touch-N-Go, 1-STEP, Grip—-N-Go, Dura-Track, SmartRelease, Duramer, Insta—Fit are trademarks of Tennant Company.

Flow—-Rite is a registered trademark of Flow-rite Controls.

Specifications and parts are subject to change without notice.

Copyright © 2013 - 2019, 2022, 2023 TENNANT Company, Printed in U.S.A.




CN

mETMERA: - BRTR

fYAEA TENNANT 4732 bR el RS ah k.

FRAF DAL 7T LR SR AT,

VERE T TR R R Y A A

Ll

W) HENLENE.
®) MEFEREHENRZFNS.
© HEEAMEFIRTHERTFS.
HESBG SMEE.
T%fﬁﬁiﬁﬁéﬁ%ﬁﬁ!@o
RIS, ARER. F7 D 5. AR,
G SIEMRIBESRS.
RO R B .

™ V - dEdAs
A - FEAG PRSI

TR FRE,

& BT 18 .

WECRMIR SR %
B -

FAE -

HLERETT -

HERR-

HERERIESH -

P ID ®5 -

=

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sélo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.
1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

©) v
A

- identifica un conjunto
- identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N° modelo -

Ne serie —

Opciones de la maquina -

Vendedor -

Ne teléfono vendedor —

Ne cliente -

Fecha de instalacion -

FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les pieces et fournitures peuvent étre commandees en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci—dessous pour assurer une livraison rapide.
1.

o » w N

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de pieces détachées.

Identifiez le numéro de piece et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d'identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(©) v
A

- identifie un assemblage
- identifie les piéces composant I'assemblage

A remplir au moment de I'installation a titre de référence.

N° du modéle -

N° de série -

Options de la machine -

Agent commercial —

Ne° tél. de 'agent commercial -

Numéro d'identification client -

Date d'installation —

JP

R’=yD3xHE 1 LROBEESRL TS
TENNANTR B D/AA—VE [ IEFEROHERFELCFIELY,

K oH TS ROTEXIL. A1 BE. FAX. £1-3FHTHELVELET.

ERICBETTEHESC. LT OFERSHMSEIEEN,

1.
2.

W) BRZOETNAEB MBS,
(B) RO T—E2SANILIZHIRISHh TWALYPILES

EBHSELIEEL,
©) "=V RAPESBRLT, YT LBSHELLAITESD
F2EL,

NR=YEBLHEEBMSELIIEN, 22T/ H505 D
R—UESOSRESTOIENITEEESEL,
BEFROBLH. R4 . BEDES ., FR/FALMER.
BHEES . INEBSEBALS HIEE,
RAICBETHIHEN BN, BBERL TS,

D V -F7EUIUERLET
A - TR IVITEFNSA—VERLET

REHETEDRSIC, BERICIEALTUIN,

EF )No. —

VT N, -

BmOF T

PRFEIERE -

MRFE LIRS DRIEHS -

Fial

D& S

AEID
BH -

i







GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance Iltems

Ref. Part No. Serial Number Description Qty.

1200430 (10000000-19999999 ) Blade, Sqge, Side, 22.50I, Linatex 2
1202159 (10000000-19999999 ) Blade, Sqge, Side, 22.50I, Ure 2
1202160 (10000000-19999999 ) Blade, Sqge, Side, 22.501, Gum 2
1200383 (10000000-19999999 ) Blade, Sqge, Front, 42.59I [Linard] 1
1200384 (10000000-19999999 ) Blade, Sqge, Rear, 44.96I Linatex 1
1201825 (10000000-19999999 ) Blade, Sqge, Front, 42.591 [Gum] 1
1201823 (10000000-19999999 ) Blade, Sqge, Front, 42.59I [Urethane] 1
1201826 (10000000-19999999 ) Blade, Sqge, Rear, 44.961 Gum 1
1201824 (10000000-19999999 ) Blade, Sqge, Rear, 44.961 Urethane 1
1054100 (10000000-19999999 ) Wheel, 04.0d 2.56w 0.41b 2
363162 (10000000-19999999 ) Wheel, 04.0d 0.89w 0.64b 2
1205850 (10000000-19999999 ) Caster Assy, Swivel 2
222280 (10000000-19999999 ) Battery, Wet, 06vdc 0240ah 6
1070587 (10000000-19999999 ) Battery, Wet, 06vdc 0360ah 6

v 9010935 (10000000-19999999 ) Tool, Belt, Cyl Head, Afmkt [T12] 1

(Cylindrical Scrub Head)

A 1200334 (10000000-19999999 ) Belt, Drive, 7 Grv 2

A 1203758 (10000000-19999999 ) Tool, Installation, Belt 1
1201053 (10000000-19999999 ) Skirt, Rbr, Front, Disc (Disc Scrub Head) 1
1201185 (10000000-19999999 ) Strip, Skirt, Rear, Disc (Disc Scrub Head) 1
361144 (10000000-19999999 ) Key, Ignition, Sgl 1
16411 (10000000-19999999 ) Off Whites/G Acrylic12.80z[Acm101-00171] 1
16412 (10000000-19999999 ) Teal Blue S/G Enamel12.80z[lcm101-70266] 1
377540 (10000000-19999999 ) Paint, Airdry, BIk, 120z 1
377538 (10000000-19999999 ) Paint, Airdry, Gray, 120z [Enamel] 1
377537 (10000000-19999999 ) Iron Gray S/G Enamel12.80z[lcm101-00517] 1

T12 9009916 (11-2019) 1-1




GENERAL RECOMMENDED MAINTENANCE

1-2

T12 9009916(1-2013)



STANDARD PARTS

SECTION 2

Contents Page
Fig. 1 — Replacement Brushes, Scrub Head .. ... 2-2
Fig. 2 — Replacement Brushes, Side Brush ..... 2-4
Fig. 3 — Main Frame and Wheels Group ........ 2-6
Fig. 4 — Front Bumper and Side Door Group .... 2-8
Fig. 5 — Seat Support Group . ................ 2-10
Fig. 6 — Seat Group, Standard ............... 2-12
Fig. 7 — Seat Kit, Deluxe .................... 2-14
Fig. 8 — Steering and Instrument

Panel Group, T12 ................. 2-16
Fig. 9 — Steering and Instrument

Panel Group, T12XP ............... 2-18
Fig. 10 — Front Cover and Directional

PedalGroup ...................... 2-20
Fig. 11 — Scrub Head Lift Group .............. 2-22
Fig. 12 — Scrub Head and Drive

Motor Group, Disk ................. 2-24
Fig. 13 — Scrub Head Frame Group,

Cylindrical ..................... ... 2-26
Fig. 14 — Scrub Head Drive Motor Group,

Cylindrical ........................ 2-28
Fig. 15 - Scrub Head Side Squeegee

Group, Right Hand ................ 2-30
Fig. 16 — Scrub Head Side Squeegee

Group, LeftHand .................. 2-32
Fig. 17 — Recovery Tank Group .............. 2-34
Fig. 18 - Vacuum Fan Group ................ 2-36
Fig. 19 - Solution Tank Group . ............... 2-38
Fig. 20 — Rear Squeegee Lift Group .......... 2-40
Fig. 21 — Rear Squeegee Kit . ................ 2-42
Fig. 22 — Electrical Circuit Board Group ....... 2-44
Fig. 23 — Electrical Contactor and Wires Group . 2-46
Fig. 24 — Battery Group, 240Ah .............. 2-48
Fig. 25 — Electrical Schematic Group

(S/N 10000000-10863997) ......... 2-50
Fig. 26 — Electrical Schematic Group

(S/N 10863998-19999999) ......... 2-54
Fig. 27 — Wire Harnesses Group  ............. 2-60
Fig.28 —LabelsGroup . ............ ..., 2-70

T12 9009916 (11-2019) 2-1



STANDARD PARTS

Fig. 1 — Replacement Brushes, Scrub Head

PREVIOUS BRUSH PARTS

T12 9009916 (11-2015)

2-2



STANDARD PARTS

Fig. 1 - Replacement Brushes, Scrub Head

356346

Ref. Part No. Serial Number Description Qty.
1 1201572 (10000000-19999999 ) Brush, Scb, 31l, 18sr, Polypropylene, Spiral 2
1 1201926 (10000000-19999999 ) Brush, Scb, 31l, 18sr, Heavy Duty Polypropylene, 2
Spiral
1 1201927 (10000000-19999999 ) Brush, Scb, 31l, 18sr, Polyester, Spiral 2
1 1201928 (10000000-19999999 ) Brush, Scb, 31l, 18sr, Super Abrasive, Spiral 2
v 2 1220235 (10000000-19999999 ) Brush Assy, Disk, Scrub, 16.0D, Nylon 2
A 3 9014662 (10000000-19999999 ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 2 1220241 (10000000-19999999 ) Brush Assy, Disk, Scrub, 16.0D, Polypropylene 2
A 3 9014662 (10000000-19999999 ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 2 1221543 (10000000-19999999 ) Brush Assy, Disk, Scrub, 16.0D, Super Abrasive 2
A 3 9014662 (10000000-19999999 ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 2 1220236 (10000000-19999999 ) Brush Assy, Disk, Scrub, 16.0D, Heavy Duty 2
Polypropylene
A 3 9014662 (10000000-19999999 ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 4 1220244 (10000000-19999999 ) Driver Assy, Pad, 16.0D 2
A 5 9014666 (10000000-19999999 ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
A 6 370095 (10000000-19999999 ) Device, Centering, Clip On, Ti [Gf Pp] 1
A 7 397976 (10000000-19999999 ) Disk, Driver, Pad, W/Face, 16.0D 1
A 8 09198 (10000000-19999999 ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 3
A 9 41579 (10000000-19999999 ) Washer, Flat, 08, Ss 3
10 63248-1 (10000000-19999999 ) Pad, Stripping, 16.0d, Brown[1pick=1pad] 2
10 63248-2 (10000000-19999999 ) Pad, Scrubbing, 16.0d, Blu [1pick=1pad] 2
10 63248-3 (10000000-19999999 ) Pad, Buff, 16.0d, Red [1pick=1pad] 2
10 63248-4 (10000000-19999999 ) Pad, Polish, 16.0d, White [1pick=1pad] 2
10 370092 (10000000-19999999 ) Pad, Stripping, 16.0d[Hi Prod, Black, 1pick=1pad 2
10 1051027 (10000000-19999999 ) Pad, Surf Prep, 16.0d [Maroon, 1pick=1pad] 2
Previous Brush Parts
Ref. Part No. Serial Number Description Qty.
11 1017368 (10000000-19999999 ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
12 14838 (10000000-19999999 ) Spring, Wir, 0.16d, Brush Retaining 1
13 24299 (10000000-19999999 ) Bracket, Retainer, Spring 1
14 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
15 32746 (10000000-19999999 ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 2
16 15539 (10000000-19999999 ) Hub, Drive, Brush, Disk, 3hole 5.8bc[6t] 1
17 14838 (10000000-19999999 ) Spring, Wir, 0.16d, Brush Retaining 1
18 24299 (10000000-19999999 ) Bracket, Retainer, Spring 1
19 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
20 32746 (10000000-19999999 ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 1
30241 (10000000-19999999 ) Brush Assy, Disk, Scb, 16.0d, Polypropylene 2
(Replaced by 1220241)
1042500 (10000000-19999999 ) Brush Assy, Disk, Scb, 16.0d, Polypropylene Stiff 2
(Replaced by 1220236)
1042499 (10000000-19999999 ) Brush Assy, Disk, Sch, 16.0d, Nylon 2
(Replaced by 1220235)
1042504 (10000000-19999999 ) Brush Assy, Disk, Scb, 16.0d, Super Abrasive 2
(Replaced by 1221543)
397916 (10000000-19999999 ) Driver Assy, Pad, 16. 2
(Replaced by 1220244)
T12 9009916 (11-2019) 2-3




STANDARD PARTS

Fig. 2 — Replacement Brushes, Side Brush

PREVIOUS BRUSH PARTS

T12 9009916 (7-2019)

2-4



STANDARD PARTS

Fig. 2 - Replacement Brushes, Side Brush

356347

Ref. Part No. Serial Number Description Qty.
v 1 1220230 (10000000-19999999 ) Brush Assy, disk, Scb, 13.0D, Nylon 2
A 2 9014662 (10000000-19999999 ) Brush Kit, Hub Assy, Drive, ClI 1
v 1 1220231 (10000000-19999999 ) Brush Assy, disk, Scb, 13.0D, Polypropylene Stiff 2
A 2 9014662 (10000000-19999999 ) Brush Kit, Hub Assy, Drive, ClI 1
v 1 1220232 (10000000-19999999 ) Brush Assy, disk, Scb, 13.0d, Super Abrasive 2
A 2 9014662 (10000000-19999999 ) Brush Kit, Hub Assy, Drive, ClI 1
v 3 1220243 (10000000-19999999 ) Driver Assy, Pad, 13.0D 1
A 4 9014664 (10000000-19999999 ) Brush Kit, Hub Assy, Drive, ClI 1
A 5 370095 (10000000-19999999 ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 6 360943 (10000000-19999999 ) Screw, Pan, Phl, 10-14 X 0.75, F/Plstc 3
7 89046 (10000000-19999999 ) Pad, Stripping, 13.0d, Brown[1pick=1pad] 2
7 89047 (10000000-19999999 ) Pad, Scrubbing, 13.0d, Blue 2
7 89048 (10000000-19999999 ) Pad, Buff, 13.0d, Red [1pick=1pad] 2
7 89049 (10000000-19999999 ) Pad, Polish, 13.0d, White [1pick=1pad] 2
7 1051024 (10000000-19999999 ) Pad, Surf Prep, 13.0d [Mar, 1pick=1pad] 2
Ref. Part No. Serial Number Description Qty.
8 1017368 (10000000-19999999 ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
9 14838 (10000000-19999999 ) Spring, Wir, 0.16d, Brush Retaining 1
10 24299 (10000000-19999999 ) Bracket, Retainer, Spring 1
11 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
12 32746 (10000000-19999999 ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
13 1017368 (10000000-19999999 ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
14 1017957 (10000000-19999999 ) Spring, Retaining, Brush 1
15 24299 (10000000-19999999 ) Bracket, Retainer, Spring 1
16 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
17 32746 (10000000-19999999 ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
1042492 (10000000-19999999 ) Brush Assy, Disk, Scb, 13.0d, Nylon (Scrubbing) 1
(Replaced by 1220230)
1042494 (10000000-19999999 ) Brush Assy, Disk, Scb, 13.0d, Polypropylene Stiff 1
(Scrubbing) (Replaced by 1220231)
1042496 (10000000-19999999 ) Brush Assy, Disk, Scb, 13.0d, Super Abrasive 1
(Scrubbing) (Replaced by 1220232)
379013 (10000000-19999999 ) Driver Assy, Pad, 13.0d (Replaced by 1220243) 2
T12 9009916 (7-2019) 2-5




STANDARD PARTS

Fig. 3 — Main Frame and Wheels Group

6

2-6 T12 9009916 (05-2015)



STANDARD PARTS

Y
@
bl

O© oo ~NOOTLA, WNPR

10

10
11
12
13
13
14

18
19
20
21
22
23
24
25
26
27
28
29
30

Part No.
1200025
71579
09011
41141
01685
1200298
12317
01686
1200150

1246662

1255933
1200203

1256309
09028
01686
69234
58366
1020341
1060626
9011872
24899
82831
09570
1034731
130773
1207171
33924
41358
1059019
1034731
87308
32483
32982
1057780

Fig. 3 — Main Frame and Wheels Group

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-10956761

(10956762-11025471

(11025472-19999999
(10000000-11017501

(11017502-19999999
(10000000—-19999999
(10000000—-19999999
(10000000-10863997
(10863998-19999999
(10000000—-19999999
(10000000—-19999999
(10000000—-19999999
(10000000—-19999999
(10000000—-19999999
(10000000—-19999999
(10000000—-19999999
(10000000—-19999999
(10000000—-19999999
(10000000—-19999999
(10000000—-19999999
(10000000—-19999999
(10000000-10863997
(10863998-19999999
(10863998-19999999
(10863998-19999999
(10000000—-19999999

N N N N N N N N N

~

~— —

Nl e e e N N N N N N N N N N N N N N N N N N

Description

Frame Widt [T12]

Strap, Static, W/Grommet, .19 1.1w 25.0I
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Lock, Int—=Ext, 0.31

Washer, Flat, 0.38b 0.88d .08, Ss
Stabilizer Wldt [Cassoday]

Screw, Hex, M10 X 1.50 X 30, Ss
Washer, Flat, 0.44b 1.00d .08, Ss

Wheel, Drive, Ac
(Replaced by 1255933)

Wheel, Drive, Ac (See Breakdown)
(Replaced by 1255933)

Wheel, Drive, Ac (See Breakdown)

Steer—Control Assy, Wheel Drive (See Breakdown)
(Replaced by 1256309)

Steer—Control Assy, Wheel Drive (See Breakdown)
Screw, Hex, M10 X 1.50 X 25, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Clamp, Cable, Stl, 1.00d X 0.75w, 1lhole
Clamp, Cable, Stl, 1.25d X 1.00w, 1hole
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Tire Assy, Solid, 300mm X 100mm, Ure
Cap, Hub, Wheel [For 1060626]
Bearing, Ball 1.48B 2.38B 0.67W
Sleeve, Nyl, 1.63ID 35.01

Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole
Screw, Hex, M6 X 1.00 X 16, Ss, Sems
Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Rod, Sppt

Washer, Flat, M10, Ss

Screw, Soc, M10X1.50X35, 12.9

Ring, Retaining, Ext, 1.3750d

Screw, Hex, M6 X 1.00 X 16, Ss, Sems
Screw, Hex, M6 X 1.00 x 12, 8.8
Washer, Flat, 0.25, Sae

Washer, Lock, Int, 0.25

Horn, 36vdc, 110dba

356308

Qty.

P OONRREERER R

=Y

o

P WWWWNERPPRPPWOWOFRPPEPNEPENWONMNNREAEPAPRE

T12 9009916 (10-2023)

2-7




STANDARD PARTS

Fig. 4 — Front Bumper and Side Door Group

FRONT

T12 9009916 (1-2013)

2-8



STANDARD PARTS

Fig. 4 — Front Bumper and Side Door Group

356309

Ref. Part No. Serial Number Description Qty.
1 9010924 (10000000-19999999 ) Bumper, Lh, Afmkt [T12] 1
2 9010925 (10000000-19999999 ) Bumper, Rh, Afmkt [T12] 1
3 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 15
4 1200869 (10000000-19999999 ) Channel WIdt, RIr 2
5 1200870 (10000000-19999999 ) Plate, Backing, Roller 2
6 1054100 (10000000-19999999 ) Wheel, 04.0d 2.56w 0.41b 2
7 57598 (10000000-19999999 ) Pin, Clevis, 0.37d X 3.25I 2
8 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 6
9 08713 (10000000-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4

10 44906 (10000000-19999999 ) Pin, Cotter, Hair, 0.38d .093 Wir 2
11 1202289 (10000000-19999999 ) Panel, Door, Rh 1
12 1202392 (10000000-19999999 ) Panel, Door, Lh 1
13 1202349 (10000000-19999999 ) Hinge, Brush Door, Bent 2
14 06941 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 10, 8.8 4
15 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
16 1202941 (10000000-19999999 ) Plate, Latch 2
17 1203025 (10000000-19999999 ) Screw, Pan, Phl, 08-16 X 0.25, F/Plstc 8
18 1200984 (10000000-19999999 ) Bracket WIdt, Latch, Lh 2
19 1202779 (10000000-19999999 ) Magnet, Latch, Brush Door 2
20 32520 (10000000-19999999 ) Nut, Hex, Jam, .25-20 2
21 1200460 (10000000-19999999 ) Bracket, Bumper, Right 2
22 09028 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 25, Ss 2
23 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 2
T12 9009916 (5-2015) 2-9




STANDARD PARTS

Fig. 5 — Seat Support Group

T12 9009916 (1-2013)

2-10



STANDARD PARTS

Fig. 5 — Seat Support Group

356310

Ref. Part No. Serial Number Description Qty.
1 9011057 (10000000-19999999 ) Plate WIidt, Mtg, W/Label, Aftmkt, Na 1
1 9011058 (10000000-19999999 ) Plate WIidt, Mtg, W/Label, Aftmkt, JP 1
2 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 10
3 1200827 (10000000-19999999 ) Link, Oprtr Station 2
4 1200828 (10000000-19999999 ) Link, Oprtr Station 2
5 1201103 (10000000-19999999 ) Link WIdt, Oprtr Station 1
6 1202957 (10000000-19999999 ) Grip, Handle, .25d .90I Yel 1
7 1202156 (10000000-19999999 ) Sleeve, Flange 9
8 19066 (10000000-19999999 ) Washer, Flat, 0.25b 0.56d .05, PI, 10 10
9 08716 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 20, Ss 9

10 08708 (10000000-19999999 ) Nut, Hex, Lock, M6 X 1.00, NI 1
11 1200210 (10000000-19999999 ) Channel WIdt, Seat 1
12 20802 (10000000-19999999 ) Bumper, Rbr, 1.0d 0.38th .25-20 2
13 32520 (10000000-19999999 ) Nut, Hex, Jam, .25-20 2
14 381962 (10000000-19999999 ) Handle, Container 1
15 382726 (10000000-19999999 ) Screw, Pan, Phl, M6 X 1.00 X 25, 4.8 2
16 41178 (10000000-19999999 ) Washer, Flat, 0.25, Fendr 2
17 08712 (10000000-19999999 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
18 9009632 (10000000-19999999 ) Part Kit, Station, Oprtn, Plstc [2Pc=1Kit] 1
19 1200612 (10000000-19999999 ) Angle, Support 1
20 09026 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 40, Ss 4
T12 9009916 (5-2016) 2-11




STANDARD PARTS

Fig. 6 — Seat Group, Standard

—

T12 9009916 (2-2022)

2-12



STANDARD PARTS

356311
Fig. 6 — Seat Group, Standard
Ref. Part No. Serial Number Description Qty.
1 1201894 (10000000-19999999 ) Seat, Std [Milsco] 1
2 1051052 (10000000-19999999 ) Spacer, Rnd, .38b .88d .38l 4
3 1077071 (10000000-19999999 ) Track, Locking, 12.5L, No Stud W/Handle 1
4 1077067 (10000000-19999999 ) Track, N-Lkg, Seat, 12.5L, No Stud 1
5 1048955 (10000000-19999999 ) Switch, Seat, No [Delta 6440-04] 1
6 1035038 (10000000-19999999 ) Screw, Hex, .31-18 X 1.38, Ss, NI 4
7 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 4
8 41437 (10000000-19999999 ) Nut, Hex, Lock, .31-18, NI, Ss 4
9 76955 (10000000-19999999 ) Track, N-Lkg, Seat, 12.5L, No Stud 4
10 1077073 (10000000-19999999 ) Nut, Push, Bolt Retension, Stl, 5/16 Thrd 4

T12 9009916 (2-2022) 2-13



STANDARD PARTS

Fig. 7 — Seat Kit, Deluxe

T12 9009916 (2-2022)



STANDARD PARTS

pu)
©CoO~NOUDNWNEER @

[N
o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32

[ S S S i S N O G RN
=
[

> >
> J

> > > > > > > >

Part No.
9009836
1202800
1012878
1260773
222460
1025736
24199
140011
09739
1200999
1203958
32520
1203946
1020341
80921
1205295
01684
08085
08712
1034731
1205764
29570
1201428
1248442
1077067
1051052
1035038
41437
01685
1048955
1077071
76955
1077073

Fig.

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

7 -

Nl e e N N e N N e N N N N N N N N N N N N N N N N N N N N N N N N

Seat Kit, Deluxe

Description

Seat Kit, Deluxe, Ci [T12]

Bracket, Mtg, Ball Stud

Stud, Ball, .39d .31-18

Gas spring, 30Ib, 8.0strk

Sleeve, P/M, 0.32b 0.50d 0.5l [430ss]
Latch

Screw, Hex, M5 X 0.80 X 16, Ss
Washer, Flat, 0.21b 0.45d .03, Ss

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Angle, Latch

Handle, Latch

Nut, Hex, Jam, .25-20

Bracket WIdt, Latch

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Bushing, Snap-In, 0.25b 0.31d 0.08th Nyl
Handle Assy, Latch, Seat

Washer, Flat, 0.27b 0.69d .05, Ss

Pin, Cotter, Hair, 0.31d .058 Wir

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Screw, Hex, M6 X 1.00 X 16, Ss, Sems
Sleeve, P/M, 0.25b 0.38d 0.11 [430ss]
Washer, Flat, 0.28b 1.00d .06, Stl
Seat, DIx, W/ Armrests & Seatbelt
Seatbelt, Orange, Retractable, Afmkt
Track, N-Lkg, Seat, 12.5L, No Stud
Spacer, Rnd, .38b .88d .38

Screw, Hex, .31-18 X 1.38, Ss, NI

Nut, Hex, Lock, .31-18, NI, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Switch, Seat, No [Delta 6440-04]
Track, Locking, 12.5L, No Stud W/Handle
Screw, Hex, .31-18 X 1.00, G5

Nut, Push, Bolt Retension, Stl, 5/16 Thrd

356312

Qty.

ARPRPDAMAMDAMDMDNRPRRPRRPRPRPRPRPRENRPNARPRNRPREPNNNRRRENERR

T12 9009916 (2-2023)

2-15




STANDARD PARTS

Fig. 8 — Steering and Instrument Panel Group, T12

2-16

T12 9009916 (5-2017)



STANDARD PARTS

Fig. 8 — Steering and Instrument Panel Group, T12

356313

Ref. Part No. Serial Number Description Qty.
1 1202600 (10000000-19999999 ) Shaft Assy, Steering, Basic 1
2 1201253 (10000000-19999999 ) Bracket, Mtg, Brg 1
3 1205753 (10000000-19999999 ) Bracket WIdt, Sppt, Brg 1
4 223065 (10000000-19999999 ) Bearing, FIng, 2hole, 0.75b [Nyl] 2
5 16931 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, 8.8 5
6 32491 (10000000-19999999 ) Washer, Flat, 0.31, Std 8
7 08709 (10000000-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI 6
8 1036490 (10000000-19999999 ) Wheel, Steering, 14.0d, Taper Bore 1
9 00912 (10000000-19999999 ) Key, Sq, 0.19 X 0.19, 1.00I 1

10 08711 (10000000-19999999 ) Nut, Hex, Lock, M12 X 1.75, NI 1
11 32493 (10000000-19999999 ) Washer, Flat, 0.50, Std 1
12 1038966 (10000000-19999999 ) Cap, Wheel, Steering 1
13 26428 (10000000-10638330 ) Ring, Retaining, Ext, 0.75d, Hd 2
14 09570 (10000000-19999999 ) Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole 1
15 9013277 (10000000-19999999 ) Panel kit, Cntrl, Repimt [T12] 1
16 1201180 (10000000-10962735 ) Panel, Console, Lh 1
16 1238865 (10962736-19999999 ) Panel, Console, Lh 1
17 1204177 (10000000-10962735 ) Label, Opertnl, Console, Lh 1
17 1238872 (10962736-19999999 ) Label, Opertnl, Console, Lh 1
v 18 361076 (10000000-19999999 ) Switch, Ignition [Merit Gmbh] 1
A 361144 (10000000-19999999 ) Key, ignition, Sgl 1
19 82226 (10000000-19999999 ) Washer, Flat, 0.91b 1.38d .06, Stl, PI 1
20 1011735 (10000000-19999999 ) Switch, Safety, Shutoff 1
21 1058679 (10000000-19999999 ) Switch, Rocker, Dpdt, On / None / On 1
22 140825 (10000000-19999999 ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 10
23 398501 (10000000-19999999 ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 3
24 39277 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
25 223065 (10000000-10638330 ) Bearing, Fing, 2hole, 0.75b [Nyl] 1
26 26428 (10638331-19999999 ) Ring, Retaining, Ext, 0.75D, Hd 1
27 1057554 (10638331-19999999 ) Bearing, Fing, 2hole, 0.75b 1
T12 9009916 (11-2019) 2-17




STANDARD PARTS

Fig. 9 — Steering and Instrument Panel Group, T12XP

20 Nm (15 ft Ib)

2-18

T12 9009916 (10-2023)



STANDARD PARTS

Fig. 9 — Steering and Instrument Panel Group, T12XP

356314

Ref. Part No. Serial Number Description Qty.
1 1200263 (10000000-10713299 ) Bracket Widt, Brg 1
2 16931 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, 8.8 7
3 32490 (10000000-19999999 ) Washer, Flat, 0.25, Std 2
4 9010942 (10000000-19999999 ) Sprocket Kit, 1.12h, Afmkt [T12] 1
5 00912 (10000000-19999999 ) Key, Sq, 0.19 X 0.19, 1.00I 2
6 09162 (10000000-19999999 ) Screw, Set, M6 X 1.00 X 8, NI 6
7 1057572 (10000000-19999999 ) Plate WIidt, Sppt, Brg 1
8 32491 (10000000-19999999 ) Washer, Flat, 0.31, Std 10
9 08709 (10000000-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI 10
10 1057554 (10000000-19999999 ) Bearing, FIng, 2hole, 0.75b 2
11 16735 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
12 07791 (10000000-19999999 ) Nut, Hex, Fing, M8 X 1.25 4
13 1202601 (10000000-19999999 ) Shaft Assy, Steering [T12] 1
14 9010943 (10000000-19999999 ) Sprocket Kit, 0.75b, Afmkt [T12] 1
v 15 1214182 (10713300-19999999 ) Tube Assy, Column, Steering 1
A 16 1057785 (10000000-19999999 ) Bearing, Journal, 0.75b 0.88d 0.75I 2
17 1056412 (10000000-19999999 ) Wheel, Steering, 14.4d 1
18 1059073 (10000000-19999999 ) Nut, Hex, Jam, 1.12-12 1
19 04846 (10000000-19999999 ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 1
20 1057043 (10000000-19999999 ) Bearing, Fing, 2hole, 1.25b 1
21 1054654 (10000000-19999999 ) Bearing, Pillowblock, 1.12b 1
22 06961 (10000000-19999999 ) Screw, Hex, M10 X 1.5 2
23 32485 (10000000-19999999 ) Washer, Flat, 0.38, Sae 2
24 1053977 (10000000-19999999 ) Chain, RIr, 35 X 35 Pitches 1
25 14799 (10000000-19999999 ) Link, Chain, RIr, 35 1
26 223065 (10000000-19999999 ) Bearing, FIng, 2hole, 0.75b [Nyl] 1
27 1205753 (10000000-19999999 ) Bracket WIdt, Sppt, Brg 1
28 09570 (10000000-19999999 ) Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole 1
29 9013157 (10000000-10713299 ) Panel Assy, Steering Poc, Ci [T12] 1
29 9010934 (10713300-19999999 ) Panel, Pod, W/Instr Afmkt [T12] 1
30 1201534 (10000000-10962735 ) Panel, Console, Lh 1
30 1238864 (10962736-19999999 ) Panel, Console, Lh 1
31 1204170 (10000000-10962735 ) Label, Opertnl, Console, Lh 1
31 1238867 (10962736-19999999 ) Label, Opertnl, Console, Lh 1
v 32 361076 (10000000-19999999 ) Switch, Ignition [Merit Gmbh] 1
A 361144 (10000000-19999999 ) Key, ignition, Sgl 1
33 82226 (10000000-19999999 ) Washer, Flat, 0.91b 1.38d .06, Stl, PI 1
34 1011735 (10000000-19999999 ) Switch, Safety, Shutoff 1
35 1058679 (10000000-19999999 ) Switch, Rocker, Dpdt, On / None / On 1
36 1201535 (10000000-19999999 ) Panel, Console, Rh 1
37 1204176 (10000000-19999999 ) Label, Opertnl, Console, Rh 1
38 140825 (10000000-19999999 ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 10
39 398501 (10000000-19999999 ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 3
40 70651 (10000000-19999999 ) Ring, Retaining, Ext, 1.12d 2
41 39277 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
42 1208625 (10713300-19999999 ) Plate Widt, Brg 1
43 1034731 (10713300-19999999 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
44 1208622 (10713300-19999999 ) Bracket WIidt, Brg 1
T12 9009916 (10-2023) 2-19




STANDARD PARTS

Fig. 10 — Front Cover and Directional Pedal Group

2-20 T12 9009916 (10-2017)



STANDARD PARTS

py)
©Co~NOOUA~ADMWNERPD

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24

Part No.
1200146
1218569
1200253
1020341
9010930
9011168
19676
398806
9010928
15675
32491
1202868
1202308
24265
01683
130773
1201212
1201864
1052726
1052120
1052123
39283
32492
1218104
19066
06939

Fig. 10 - Front Cover and Directional Pedal Group

Serial Number

(10000000-10863997
(10863998-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-10863997
(10000000-10863997
(10000000-10863997
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10863998-19999999
(10863998-19999999
(10863998-19999999

Nl e e e N N N N N N N N N N N N N N N N N N N N N N

Description

Channel Widt, Steering, Pntd

Channel Widt, Steering, Pntd

Pedal Assy, Accelerator, Brake (See Breakdowns)
Screw, Hex, M8 X 1.25 X 20, Ss, Sems

Panel, Access, Front, Afmkt [T12]

Panel, Access, Front, Afmkt [Jp]

Cable, Glv .09d 013.01 .38eye /.38eye

Latch

Shroud, Front, Afmkt [T12]

Screw, Hex, M8 X 1.25 X 16, Ss

Washer, Flat, 0.31, Std

Clip, Tie, 0.25d, Plstc

Controller, 36vdc, 200a [Ac Propel]

Screw, Pan, Phl, M4 X 0.70 X 16, Ss

Washer, Flat, 10, Ss

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D

Bracket, Ele, Cb [T12]

Label, Circuitbreaker

Alarm, 9-48vdc, 95 Db(A) [Ec—H20]

Inductor, 25Mmid [218 Imp At 25Mhz] (Australia Only)
Inductor, 18Mmid [156 Imp At 25Mhz] (Australia Only)
Screw, Hex, M10x 1.50 x 25, 8.8

Washer, Flat, 0.38, Std

Controller, Drive [T12]

Washer, Flat, 0.25B 0.56D, .05, PI, 10

Screw, Pan, Phl, M5X0.80 X 45, 4.8

356315

Qty.

ARPRPDAMRMNRPRPRPRPRPNDMDMNRLRNUCORRREPREPRURER

T12 9009916 (10-2017)

2-21




STANDARD PARTS

Fig. 11 — Scrub Head Lift Group

Disk

\D\Scrub Head

2-22 T12 9009916 (11-2015)



STANDARD PARTS

Py
©Co~NOUA~WNPRED

=
~ o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

> > > J

Part No.
1200774
29584
44906
1200735
1200440
04843
1054662
01685
09011
80409
222516
1200764
365180
1203336
1204185
1201996
379829
08713
1201033
367313
1201080
09026
01685
41141
1201354
379829
9013613
1054662
04843
1020168

Fig. 11 — Scrub Head Lift Group

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-10728113
(10000000-10728113
(10000000-10728113
(10000000-10728113
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10728114-19999999
(10728114-19999999
(10728114-19999999
(10728114-19999999

Nl N e N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Actuator, 36vdc, 3.9strk, 450Ib

Pin, Clevis, 0.37d X 2.00l

Pin, Cotter, Hair, 0.38d .093 Wir

Arm WIdt, Pivot (Replced by 9013613)
Pad, Stop, Rbr (Replced by 9013613)
Bushing, FIng, 0.63b 0.72d 0.25I
Bushing, FIng, 0.50b 0.59d 0.25I
Washer, Flat, 0.38b 0.88d .08, Ss
Screw, Hex, M8 X 1.25 X 30, Ss
Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz
Sleeve, P/M, 0.32b 0.50d 0.3 [430ss]
Bracket, Pivot, Spring

Pin, Clevis, 0.38d X 2.50I

Spring, Cmpr, .730d 2.5l

Tube, Bumper

Screw, Hex, M8 X 1.25 X 140, Ss
Washer, Flat, 0.34b 1.50d .12, Stl, PI
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Link, Head Scb

Bushing, FIng, 1.00b 1.13d 0.50I
Pivot Widt

Screw, Hex, M8 X 1.25 X 40, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Washer, Lock, Int-Ext, 0.31

Pivot, Lift

Washer, Flat, 0.34b 1.50d .12, Stl, PI
Arm Kit, Lift, Scb [T12]

Bushing, FIng, 0.50B 0.59D 0.25L
Bushing, FIng, 0.63B 0.72D 0.25L
Molding, Afmkt, Trim , Pvc, .08 .11, 01Ft

356316

Qty.

P NNENNMNNMNNNNNNERPRPPRPEPNEPEPRPNPPOODNPAAERPRERPONER

T12 9009916 (11-2015)

2-23




STANDARD PARTS

Fig. 12 — Scrub Head and Drive Motor Group, Disk

o@wﬁ

N

N
N

21

T12 9009916 (2-2023)

2-24



STANDARD PARTS

Fig. 12 - Scrub Head and Drive Motor Group, Disk

356317

Ref. Part No. Serial Number Description Qty.
1 1258968 (10000000-19999999 ) Head WiIdt, Scrbr, Disc 1
v 2 1200168 (10000000-11056554 ) Motor, Ele, 36vdc 0315rpm 2
A 9009577 (10000000-11056554 ) Brush Kit, Motor 2
3 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 8
4 09011 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 30, Ss 8
5 377364 (10000000-19999999 ) Hub, Drive, Brush, Disk, 0.75b [6t] 2
6 00928 (10000000-19999999 ) Key, Sq, 0.25 X 0.25, 1.00I 2
7 09010 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 25, Ss 2
8 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
9 41186 (10000000-19999999 ) Washer, Flat, Belleville, .31 2
10 1201053 (10000000-19999999 ) Skirt, Rbr, Front, Disc 1
11 1201190 (10000000-19999999 ) Strip, Retainer, Front 1
12 1201127 (10000000-19999999 ) Skirt, Rbr, Rear, Disc 1
13 1201185 (10000000-19999999 ) Strip, Skirt, Rear, Disc 1
14 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 11
15 09007 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 25, Ss 9
16 08708 (10000000-19999999 ) Nut, Hex, Lock, M6 X 1.00, NI 9
17 1201215 (10000000-19999999 ) Tube, Distribution, Disc 1
18 1075240 (10000000-19999999 ) Valve, Water, Solenoid, 36vdc Bm12/Bm12 1
19 223198 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 10, Fmg 6
20 391365 (10000000-19999999 ) Fitting, Plstc, E90, Bm10/Bm10 1
21 1015026 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, CIr 1
22 63810 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
23 54333 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
24 1016354 (10000000-19999999 ) Clamp, Cable, Ss, 0.50d X 0.50w [Insul] 2
25 630371 (10000000-19999999 ) Fitting, Plstc, E90, Bm10/Pm08 1
26 1205975 (10000000-19999999 ) Pin, Clevis, 0.37d X 5.00l 2
27 08236 (10000000-19999999 ) Pin, Cotter, .156 X 1.25 2
v 28 1053341 (11056555-19999999 ) Motor, Ele, 36vdc 0360rpm 1.00hp Gear 2
A 1066573 (11056555-19999999 ) Brush Kit, Motor 1
A 9013931 (11056555-19999999 ) Bearing, Motor, Ele 1
A 9013933 (11056555-19999999 ) Bearing, Motor, Ele 1
T12 9009916 (2-2023) 2-25




STANDARD PARTS

Fig. 13 — Scrub Head Frame Group, Cylindrical

\
EE\W[VWW/
o e_.l

2
2

15

D
N
N
X9

T12 9009916 (1-2013)

2-26



STANDARD PARTS

Fig. 13 - Scrub Head Frame Group, Cylindrical

356318

Ref. Part No. Serial Number Description Qty.

1 1200292 (10000000-19999999 ) Head WiIdt, Sch, Cyl 1
2 1200012 (10000000-19999999 ) Tube, Distribution, T12 1
3 63810 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3
4 1201447 (10000000-19999999 ) Bracket, Scrbr, Watertube 1
5 223198 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 10, Fmg 6
6 1075240 (10000000-19999999 ) Valve, Water, Solenoid, 36vdc Bm12/Bm12 1
7 1204335 (10000000-19999999 ) Bumper, Rbr, 1.0 Hex 2
8 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
9 07786 (10000000-19999999 ) Nut, Hex, Std, M8 X 1 2
10 1205975 (10000000-19999999 ) Pin, Clevis, 0.37d X 5.00l 2
11 1202301 (10000000-19999999 ) Bracket, Retainer, Pin 2
12 08236 (10000000-19999999 ) Pin, Cotter, .156 X 1.25 2
13 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
14 08716 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 20, Ss 2
15 1015026 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, CIr 1
v 16 9010927 (10000000-19999999 ) Debris Tray, Cyl, Afmkt [T12] 1
A 17 1201574 (10000000-19999999 ) Angle, Stl, Perforated .03 1.4 1.4 22| 1
A 18 1201126 (10000000-19999999 ) Lip, Tray, Debris 1
A 19 32548 (10000000-19999999 ) Rivet, Blind, .188d X 0.45 X .62d, Alm 5
20 630371 (10000000-19999999 ) Fitting, Plstc, E90, Bm10/Pm08 1

T12 9009916 (05-2018) 2-27




STANDARD PARTS

Fig. 14 — Scrub Head Drive Motor Group, Cylindrical

2-28 T12 9009916 (5-2016)



STANDARD PARTS

Fig. 14 - Scrub Head Drive Motor Group, Cylindrical

356319

Ref. Part No. Serial Number Description Qty.
v 9010939 (10000000-19999999 ) Side Panel Assy, Cyl, Lh, Afmkt [T12] 1
A 1 1200900 (10000000-19999999 ) Plate, Side, Scrubhead, Lh 1
A 2 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
A 3 08716 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 20, Ss 4
A 4 1200334 (10000000-19999999 ) Belt, Drive 1
A 5 1200215 (10000000-19999999 ) Sheave, 07grv, 2.96pd 0.63b [P]] 1
A 6 1200281 (10000000-19999999 ) Shaft, Drive 1
A 7 41360 (10000000-19999999 ) Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
A 8 00961 (10000000-19999999 ) Key, Sq, 0.19 X 0.19, 0.50I 1
A 9 1002077 (10000000-19999999 ) Tube, 0.59id 0.810d 00.5I 1
A 10 41186 (10000000-19999999 ) Washer, Flat, Belleville, .31 1
A 11 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 12 00911 (10000000-19999999 ) Key, Sq, 0.19 X 0.19, 0.75I 1
A 13 378805 (10000000-19999999 ) Plug, Drive, Brush, Mach 1
A 14 1203758 (10000000-19999999 ) Tool, Installation, Belt 1
v 9010940 (10000000-19999999 Side Panel Assy, Cyl, Rh, Afmkt [T12] 1
A 15 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
A 16 08716 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 20, Ss 4
A 17 1200334 (10000000-19999999 ) Belt, Drive 1
A 18 1200215 (10000000-19999999 ) Sheave, 07grv, 2.96pd 0.63b [P]] 1
A 19 1200281 (10000000-19999999 ) Shaft, Drive 1
A 20 41360 (10000000-19999999 ) Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
A 21 00961 (10000000-19999999 ) Key, Sq, 0.19 X 0.19, 0.50I 1
A 22 1002077 (10000000-19999999 ) Tube, 0.59id 0.810d 00.5I 1
A 23 41186 (10000000-19999999 ) Washer, Flat, Belleville, .31 1
A 24 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 25 00911 (10000000-19999999 ) Key, Sq, 0.19 X 0.19, 0.75I 1
A 26 378805 (10000000-19999999 ) Plug, Drive, Brush, Mach 1
A 27 1200898 (10000000-19999999 ) Plate, Side, Scrubhead, Rh 1
A 28 1203758 (10000000-19999999 ) Tool, Installation, Belt 1
29 1014328 (10000000-19999999 ) Key, Sg, 05mm X 05mm, 25mml| 2
30 1054581 (10000000-19999999 ) Sheave, 07grv, 1.22pd 0.55b [P]] 2
31 222818 (10000000-19999999 ) Screw, Set, Soc, 08-32 X 0.25, NI 4
32 1200283 (10000000-19999999 ) Cover, Belt 2
33 1201341 (10000000-19999999 ) Gasket, Cover, Belt 1
v 222752 (10000000-19999999 ) Plug Assy, Idler, Brush 2
A 34 1057629 (10000000-19999999 ) Plug, Idler, Brush [Sgl Brg] 1
A 35 222184 (10000000-19999999 ) Pin, Roll, .094d X 0.25I, .094/.097 1
A 36 222177 (10000000-19999999 ) Shatft, Plug, Idler 1
A 37 01516 (10000000-19999999 ) Ring, Retaining, Ext, 0.59d, Basic 1
38 390996 (10000000-19999999 ) Screw, Flt, Soc, M10 X 1.50 X 20,10.9,NI 2
39 1200309 (10000000-19999999 ) Door, Brush 2
40 1059170 (10000000-19999999 ) Harness, Wire, Adapter [Deutsch, Dtp] 1
41 1053342 (10000000-19999999 ) Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a 2
(See Breakdown)
42 1034731 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 12
v 9010935 (10000000-19999999 ) Belt, Cyl Head, W/Too;l, Afmkt 1
A 43 1200334 (10000000-19999999 ) Belt, Drive 2
A 44 1203758 (10000000-19999999 ) Tool, Installation, Belt 1
T12 9009916 (7-2019) 2-29




STANDARD PARTS

Fig. 15 — Scrub Head Side Squeegee Group, Right Hand

2-30 T12 9009916 (2-2022)



STANDARD PARTS

Y
@
bl

Part No.
1202243
1065134
363469
46800
1202100
71607
64425
1200525
79246
09088
44906
1243722
1016421
08708
1201453
1054312
1200221
1200430
1202159
1202160
1243007

O© oo ~NOOTA, WNPR

PR RPRRPRERPRERRRRE
© 0oL ~NOOUDwWNEPRO

Fig. 15 - Scrub Head Side Squeegee Group, Right Hand

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Nl e N N N N N N N N N N N N N N N N N N N

Description

Door, Casting, Squeegee, Rh

Latch, Cmpr, Yel Grip

Spring, Extn, 0.750d 0.10wir 03.0l
Pin, Clevis, 0.31D X 0.75L
Bellcrank, Lift, Sqge [T12]

Bushing, Sleeve, 0.63b 0.72d 0.38|
Washer, Thrust, 0.61b 1.25d .06, Fgl
Nut, T, M8 X 1.25

Screw, Flt, Soc, M8 X 1.25 X 20, 18-8,Ss
Pin, Clevis, 0.37d X 1.00I

Pin, Cotter, Hair, 0.38d .093 Wir
Block, Sqge, Guide, Rh

Screw, FIt, M6 X 1.0 X 20, Ss

Nut, Hex, Lock, M6 X 1.00, NI

Strap WIidt, Sqge

Hook WIdt, Latch
Frame, Sqge, Side, Rh

Blade, Sqge, Side, 22.50l, Linatex (Standard)
Blade, Sqge, Side, 22.50I, Urethane (Option)

Blade, Sqge, Side, 22.501, Gum (Option)
Gasket, Cushion, Side Squeegee Door

356320

Qty.

PRPRRPRPRRPRRPREPNNRPRPREPNNANRRRRER

T12 9009916 (2-2023)

2-31




STANDARD PARTS

Fig. 16 — Scrub Head Side Squeegee Group, Left Hand

2-32 T12 9009916 (2-2022)



STANDARD PARTS

Y
@
bl

Part No.
1202221
1065134
363469
46800
1200213
71607
64425
1200525
79246
09088
44906
1243718
1016421
08708
1201453
1054312
1200011
1200430
1202159
1202160
1243007

O© oo ~NOOTA, WNPR

PR RPRRPRERPRERRRRE
© 0oL ~NOOUDwWNEPRO

Fig. 16 — Scrub Head Side Squeegee Group, Left Hand

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Nl e N N N N N N N N N N N N N N N N N N N

Description

Door, Casting, Squeegee, Lh

Latch, Cmpr, Yel Grip

Spring, Extn, 0.750d 0.10wir 03.0l
Pin, Clevis, 0.31D X 0.75L
Bellcrank, Lift, Sqge [T12]

Bushing, Sleeve, 0.63b 0.72d 0.38|
Washer, Thrust, 0.61b 1.25d .06, Fgl
Nut, T, M8 X 1.25

Screw, Flt, Soc, M8 X 1.25 X 20, 18-8,Ss
Pin, Clevis, 0.37d X 1.00I

Pin, Cotter, Hair, 0.38d .093 Wir
Block, Guide, Sqge

Screw, FIt, M6 X 1.0 X 20, Ss

Nut, Hex, Lock, M6 X 1.00, NI

Strap WIidt, Sqge

Hook WIdt, Latch
Frame, Sqge, Side, Lh

Blade, Sqge, Side, 22.50l, Linatex (Standard)
Blade, Sqge, Side, 22.50I, Urethane (Option)

Blade, Sqge, Side, 22.501, Gum (Option)
Gasket, Cushion, Side Squeegee Door

356321

Qty.

PRPRRPRPRRPRRPREPNNRPRPREPNNANRRRRER

T12 9009916 (2-2022)

2-33




STANDARD PARTS

Fig. 17 — Recovery Tank Group

T12 9009916 (10-2017)

2-34



STANDARD PARTS

Py
©owo~NouhwNPERO

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
25
26
27
27
28
29
30
31
32
33
34

Part No.
1037821
1026014
1201157
140825
1016392
1201340
1066720
09737
9010920
9011173
1200458
1020341
1054823
385685
1019285
1200746
49697
9010921
1200519
1057214
360460
12333
1017218
230735
59658
9013951
1216347
1201434
9013950
1216370
1066063
1066433
1200746
49697
1213730
15675
41141

Fig. 17 — Recovery Tank Group

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-10872535
(10000000-10872535
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-10872535
(10872536-19999999
(10000000-19999999
(10000000-10872535
(10872536-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10872536-19999999
(10872536-19999999
(10872536-19999999

Nl e e N N e N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Filter, Panl, Dust, 2.3 X 04.5 X 06.4

Screen, Vacuum

Plate, Mtg, Gasket

Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk
Gasket, Ure, .50, 03.74w 05.31I, Adh

Tray, Debris

Sleeve, P/M, 0.32b 0.44d 0.2] [430ss]

Screw, Pan, Phl, M8 X 1.25 X 20, 4.8
Recovery Tank, Afmkt [T12]

Recovery Tank, Afmkt, Jp [T12]

Bracket, Mtg, Tank

Screw, Hex, M8 X 1.25 X 20, Ss, Sems

Angle, Mtg, Tank

Sensor, Level, Lig, 14vdc 0la .62-11

Bracket, Protector, Float Switch

Clip, Hose, PlIstc 1.88-2.12

Screw, Pan, Phl, M4 X 0.70 X 10, Ss

Cover, Recovery Tank, Afmkt [T12]

Bracket, Mtg, Cover

Plate, Arm, Prop

Sleeve, P/M, 0.34b 0.63d 0.4, Ss / QOil

Screw, Hex, M8 X 1.25 X 25, Ss, NI

Washer, Flat, 0.32b 1.00d .12, Ss

Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l
Screw, Hex, M8 X 1.25 X 35, NI, Ss

Hose Kit, Mtg, Brkt T12 (819.0) (Solution Tank)
Hose Assy, Drain. 2.0ID x 32.2L, Blk (Solution Tank)
Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w
Hose kit, Mtg, Brk, T12 (665.5) (Recovery Tank)
Hose Assy, Drain, 2.0ld X 26.2L, Blk (Recovery Tank)
Plug, Hole, Rnd, 0.25H 0.43L, Brb, Nyl

Seal, Afmkt, Bulb, Dual, 08ft [F/.30gap]

Clip, Hose, PlIstc 1.88-2.12

Screw, Pan, Phl, M4 X 0.70 X 10, Ss

Bracket, Mtg, Hose

Screw, Hex, M8 X 1.25 X 16, Ss

Washer, Lock, Int—-Ext, 0.31

356322

Qty.

WRRPNNRPRPRPNRRR

[N
(o]

NNNNRPRRPRARRPRNRPRPRPRPNRPREPRPNRPANRRR

T12 9009916 (10-2017)

2-35




STANDARD PARTS

Fig. 18 - Vacuum Fan Group

2-36 T12 9009916 (8-2014)



STANDARD PARTS

Ref.

O©CoOo~NOOA~WN

e
P o

12
13
14
15

16

Part No.
1200149
1206774
1201267
49891
08716
29570
1203848
130773
1200369
1200649
140154
15678
01684
1201875
1067964
1052126

16944

Fig. 18 — Vacuum Fan Group

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

(10000000—-19999999

e N N N N N N N N N N N N N N N

~—

Description

Fan, Vac, 6.6 Dia, Ametek

Brush Kit, Motor, Fan

Assy, Seal, Mtg, Vacfan

Clamp, Hose, Wormdrive, 5.56-6.50d, .56w
Screw, Hex, M6 X 1.00 X 20, Ss
Washer, Flat, 0.28b 1.00d .06, Stl
Muffler, Vacfan, 11.0 L

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Insulation, Acstc, 0.5, 10.4 X 13.0 C-0
Cover, Fan, Vacuum

Sleeve, P/M, 0.25b 0.38d 0.3I, PI
Screw, Hex, M6 X 1.00 X 16, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Hose, Vacuum, 1.75id X 68.6l, 2 Cuff
Fastener, 25.0 [Hook & Loop]

Inductor, 12.7Mmid [156 Imp At 25Mz] (Australia On-

ly)
Screw, hex, m4 X 0.70 X 10, Fmg

356323

Qty.

PRPRPNMNNNRPRPRRLROCRERRR

=

T12 9009916 (8-2014)

2-37




STANDARD PARTS

Fig. 19 — Solution Tank Group

T12 9009916 (1-2013)

2-38



STANDARD PARTS

356324
Fig. 19 — Solution Tank Group

Ref. Part No. Serial Number Description Qty.
1 9010919 (10000000-19999999 ) Solution Tank, Afmkt [T12] 1
2 1059317 (10000000-19999999 ) Fitting Assy, Soltn, Bh 1
3 1011885 (10000000-19999999 ) Cap, Tank 1
4 1201588 (10000000-19999999 ) Sensor, Level, Lig, 30watt, Spst 1
5 1201077 (10000000-19999999 ) Bracket, Sppt, Tank, Lh 1
6 1201079 (10000000-19999999 ) Bracket, Sppt, Tank, Rh 1
7 12317 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 30, Ss 4
8 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 8
9 08714 (10000000-19999999 ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 4

10 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
11 1205727 (10000000-19999999 ) Bracket WIdt, Sppt, Seat 1
12 630146 (10000000-19999999 ) Fitting, Plug, PmO06, Nyl 3
13 1027290 (10000000-19999999 ) Filter, Soltn, 020Mesh, Pm12 3.1D 02.6L 1

T12 9009916 (1-2013) 2-39



STANDARD PARTS

Fig. 20 — Rear Squeegee Lift Group

T12 9009916 (1-2013)

2-40



STANDARD PARTS

Py
©Co~NOUA~WNPRD

i
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

Part No.
1053815
1053870
1053814
09010
1017218
08713
1201489
94877
44906
1059969
1059316
1201370
1059498
32493
1059338
01686
1018151
1204957
1054662
1059990
09011
08713
9010937
01686
08714
1205850
1055516
578430

Fig. 20 — Rear Squeegee Lift Group

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Nl e e N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Bushing, Flex, Ure

Arm, Lift, Sqge

Clamp, Pivot, Link

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Actuator, 36vdc, 02.0strk, 0180Ib
Pin, Clevis, 10mmd X

Pin, Cotter, Hair, 0.38d .093 Wir
Washer, Thrust, 1.81b 2.93d .06w, Plstc
Link, Tensioner, Spring

Spring, Extn, 1.26o0d 0.162wir 03.3|
Pin, Clevis, 0.50d X 2.25I

Washer, Flat, 0.50, Std

Pin, Clevis, 0.37d X 5.25I

Washer, Flat, 0.44b 1.00d .08, Ss
Washer, Flat, 0.44b 0.88d .06, Nyl
Coupling, Sqge

Bushing, FIng, 0.50b 0.59d 0.25I
Sleeve, Fing, 0.32b 1.00/0.50d 0.6, Ss
Screw, Hex, M8 X 1.25 X 30, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Turnbuckle Replmt, Afmkt [T12]
Washer, Flat, 0.44b 1.00d .08, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Caster Assy, Swivel

Knob Assy, Star, 3.21d 5ear M12
Washer, Flat, 0.50d, PI [Spring—Disc]

356325

Qty.

NNNNNENNNMNNENONEPRERPEPNPRAPRPPRPWORPERPRPEDN

T12 9009916 (1-2013)

2-41




STANDARD PARTS

Fig. 21 — Rear Squeegee Kit

T12 9009916 (11-2014)

2-42



STANDARD PARTS

pu)
©CoO~NOUDNWNEER @

ol
P o

12
13
14
15
16
17
18
19
19
19
20
20

[ N I i S o o S i O i S S N RN

Part No.
9009817
1200219
1200218
1200466
363162
363301
49694
08713
1017218
1052532
1055396
07786
1057407
1055506
1064770
391345
1200383
1200384
1054312
1201825
1201823
1212213
1201826
1201824

Fig. 21 - Rear Squeegee Kit

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Nl e N N N N N N N N N N N N N N N N N N N N N N

Description

Squeegee Kit, Rear, Ci [T12]

Frame, Sqge, Outer

Frame, Sqge, Inner

Clamp WIdt, Retainer, Sqge

Wheel, 04.0d 0.89w 0.64b

Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz

Screw, Hex, M8 X 1.25 X 50, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss

Washer, Flat, 0.32b 1.00d .12, Ss

Grip, Lock

Pin, 0.63d, 02.0l [W/Cbore, M8 Screw]

Nut, Hex, Std, M8 X 1

Rod, Thrd, 2end, M8x1.25/ M10x1.5 04.7I
Ring, Mtg, Sqge, .38l

Spring, Cmpr, 0.980d .13wir 01.3I, Ss

Nut, T, M10 X 1.50 X 0.620d X 0.5l

Blade, Sqge, Front, 42.59I [Linard]

Blade, Sqge, Rear, 44.96l Linatex

Hook WIdt, Latch

Blade, Sqge, Front, 42.59L [Gum] (Option)
Blade, Sqge, Front, 42.59I [Urethane] (Option)
Blade, Sqge, Front, Tile, Tile, 42.59L [Linard} (Option)
Blade, Sqge, Rear, 44.961 Gum (Option)
Blade, Sqge, Rear, 44.961 Urethane (Option)

356326

Qty.

P ERPNNNNMNNMNNNPAEANNMNNNRERRPEPRE

PR R R R

T12 9009916 (05-2018)

2-43




STANDARD PARTS

Fig. 22 — Electrical Circuit Board Group

\

T12 9009916 (7-2013)

2-44



STANDARD PARTS

Y
@
bl

Part No.
1200918
1020341
1202868
130773
1203717
1034731
9010931
9010932
1016825
1202869
3701.6
1202862
07514
1202864
1061918
07515
1061910
1200792
1201210
06934
140011
9010922
1201024
222290
06929
1202860
24199
41140
24265

O© oo ~NOOTA, WNPER

NNNDNNNMNNNNMNNRPERPRPEPEPRPERPERPRRE
O©COO~NOUD,WNRPFPOOO~NOOOUGLE, WNEO

Fig. 22 - Electrical Circuit Board Group

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Nl N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Plate WIdt, Mtg, Electronic Component
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Clip, Tie, 0.25d, Plstc

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Bracket, Stiffener

Screw, Hex, M6 X 1.00 X 16, Ss, Sems
Circuit Board Kit, Scrub, Afmkt [T12]
Circuit board Kit, H20_Sba, Afmkt [T12]
Support, Circuitboard

Support, Circuitboard [0.5”]

Screw, Pan, Phl, 06—-32 x 0.38, Shmtl, Ss
Washer, Flat, .21b .39d .04, Brs
Washer, Lock, Int, 10, Ss

Nut, Hex, Std, M5 X 0.80, Brs

Washer, Flat, 0.25b 0.47d .06, Brs
Washer, Lock, Int, 0.25, Ss

Nut, Hex, Std, M6 X 1.00, Brs

Cover, Box, Circuitboard

Gasket, Cover, Circuitboard

Screw, Pan, Phl, M5 X 0.80 X 20, 4.8
Washer, Flat, 0.21b 0.45d .03, Ss

Side Cover, Std, Afmkt [T12]

Bracket, Mtg, Panel

Diode, Ele, Plug

Screw, Pan, Phl, M4 X 0.70 X 25, 4.8
Washer, Flat, 0.17b 0.31d .03, Nyl
Screw, Hex, M5 X 0.80 X 16, Ss
Washer, Lock, Int—=Ext, 0.25

Screw, Pan, Phl, M4 X 0.70 X 16, Ss

356327

Qty.

PRPRPWONWRROORPRRPRPRPNRPREPNOAMADMRRLARINOGR

T12 9009916 (5-2016)

2-45




STANDARD PARTS

Fig. 23 — Electrical Contactor and Wires Group

2-46 T12 9009916 (11-2019)



STANDARD PARTS

Y
@
bl

Part No.
1246191
1020341
1200913
76062
01684
58670
41702
32490
32982
01690
397609
09738
140011
09739
87318
1016314
1069894
1069897
33944
1064184
383724
1206757
600437
601359
06922
01754
1059169
25005
75939
1034731
06946
32483
1206722

O© oo ~NOOTLhA, WNPR

WWWWNDNDNNNNNNNNRPRPRPRPPRPEPRPRPERPERPRPRRPE
WNPFPOOWO~NOUPRAWNREPOOO~NOOOGMA~AWDNEREO

Fig. 23 - Electrical Contactor and Wires Group

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-10863997
(10863998-19999999
(10863998-19999999
(10863998-19999999

Nl e e N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Plate, Electrical

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Label, Circuitbreaker

Stand-0Off, Wir, 0.25, Insulator, Panel
Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, .25-20 X 0.50, NI

Rod, Thrd, Full, .25-20 01.5I

Washer, Flat, 0.25, Std

Washer, Lock, Int, 0.25

Nut, Hex, Std, .25-20

Contactor, 36vdc, No

Screw, Hex, M5 X 0.80 X 12, Ss
Washer, Flat, 0.21b 0.45d .03, Ss

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Fuse, 080a, 0.88 2.4l, 125volt,Slow-Blow
Boot, 90deg .50id 1.00id 2.50l, Red
Cable, 06ga 5.51 Brown .25ring /.312ring
Cable, Battery, 4ga, .25ring / .312ring
Screw, Pan, Phl, M6 X 1.00 X 35, 4.8
Circuitbreaker, 02.5a, Resetable
Circuitbreaker, 25.0a, Resetable
Circuitbreaker, 60.0a, resetable
Switch, Snap, 15a, RIr

Plate, Backing, Switch

Screw, Pan, Phl, M3 X 0.50 X 20, 4.8
Nut, Hex, Std, M3 X 0

Cable Assy, 10ga .25ring /.31ring, 050a
Screw, Pan, Phl, 06—-32 X 1.00, G1
Nut, Hex, Lock, #06—-32, NI

Screw, Hex, M6 X 1.00 X 16, Ss, Sems
Screw, Hex, M6 X 1.00 X 35, 8.8
Washer, Flat, 0.25, Sae

Sleeve, P/M, 0.25B 0.38D 0.8L

356328

Qty.

NNNNNNENNPEPPRPPPRPONPERPARPNANPONODODWWWWENDNLER

T12 9009916 (11-2019)

2-47




STANDARD PARTS

Fig. 24 — Battery Group, 240Ah

T12 9009916 (11-2019)

2-48



STANDARD PARTS

Fig. 24 — Battery Group, 240Ah

356329

Ref. Part No. Serial Number Description Qty.
1 222280 (10000000-19999999 ) Battery, Wet, 06vdc 0240ah 6
2 1041030 (10000000-19999999 ) Cap, Battery 12
3 83415 (10000000-19999999 ) Spacer, Battery, Foam, 2.00 X 2.0 X 11.0 4
4 223355 (10000000-19999999 ) Cable, 04ga 08.0l Blk .34ring /.34ring 4
5 223356 (10000000-19999999 ) Cable, 04ga 12.0l Blk .34ring /.34ring 1
6 87435 (10000000-19999999 ) Nut, Hex, Flexlock, .31-18 12
7 1016314 (10000000-19999999 ) Boot, 90deg .50id 1.00id 2.50I1, Red 1
8 611221 (10000000-19999999 ) Boot, Terminal, Battery, 25.4mm, Blk 11
9 1201303 (10000000-19999999 ) Tray WIdt, Battery 1
10 1006401 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.50id, 03ft, Cir 1
11 54333 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
v 12 223361 (10000000-19999999 ) Cable Assy, 04ga .34ring /.34ring, 175a 1
A 13 22892 (10000000-19999999 ) Connector, Anderson, 175a, Gray 1
14 130773 (10000000-19999999 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
T12 9009916 (11-2019) 2-49




STANDARD PARTS

Fig. 25 - Electrical Schematic Group (S/N 10000000-10863997)

POWER UP
SYSTEM

40 WIS = 150, L4y
ONNOHO @3LVAI0ST

PROPEL

BATTERY/CHARGER

SYSTEM

SYSTEM

PLT

PL6

4o NS E (> TmsrareT b~ mRraser TAR/BL %% ol inws
I-AS
+ = -
HOLOVINGD NI VE NOILOZS = LOVINOD YOOTMILNI M3OMVHO  HOLIMS dols-3
Ta/E] NVanV X9978 X078 o =—na7 ma/e = 2
N EhS z-Ws
V <
(SS3NEVH NIVN 3HL NI I €-a 4= o m o
S3NIT ONNOYO J1.1VLS 5) z -1
d z _ 5078 § m m Lovis -
N X&9/8 =] va| 15wt live
\
W z BS[> B, b ] o] O HOLINS A3M m
REIYZ BE'S T o m
a/e1 a ] 3 g N
HOSN3S 371L108HL %
a
9 o 3 o
sl s 5| S| N o
&
STIHN0 0L aNo/g3mod & e m §
s & =
P ] W
52 mﬁ
@ 9 v
2 QyB8NNOD HOLIMS 1v3S YLNNOD m T < w w bl
PN e s g S _o———<K a3 o ~
g TAWA W S-MS IS z|
s SSINUVH HOLINS Lv3S b &
e el o7 9678 W B Q|
@- Neo/A 7 uvay-vos
H H3TIOHLNOD 2gE21 S11dNd ~ 1-3SNd4 OL 1A 378V
2 A 1-3sn4
vH0/n n m
*¥ZP ONV $2V 1SNOILD3S 335 m REIZ 2R e
*SSINAVH NEVIV/LHOI 8
o XOVE WNOILLD t0L m
AH_E ez g mﬁm - m
- p—1 =
Py g & 7 EARY
797 7 3 ar
Pz m
w A a=a/T
= 1HOLON ONIIV4) M_/ of al I Y ™
m 1no NId - > =1 w
3 HOLON T3d0Md 2V m % p M ﬂ N
g m 2 S =
Hl QA slL - w o o
& ] . < o W o o i
| z
¥ > o B A
= i ]
£8 m m 2ine | 4 d 2
T c
&3 m R m m & i
= g=ZA] g 2 Um_._n_\t /ﬂ m, |®m
Q
<
oNo
a/ET 1504 ONNONO 101 b 1-oHp M@ “IN LV +8 AM3LLVE 201

H30HVHO QMVOd NO tldo

*S3I¥311vE TIVAS
d04 3sn

J0A o J0A 9

SS3NHVH H39HVHD

S31Y311ve O0ASE
o0A 9 Q0N 9

a0A 9 30A 9

*3SN4 INIT-NI RED
AHL3INZTEL t0L —CO—4

$6378v0 AYL3NITEL WNOILJO

T il
=1 [F =1 [*

T il
=1 [F = [*

il il
=1 [F = [*

“ONO/+8 3 18v0

1071333 - 356358

T12 9009916 (7-2013)

2-50



STANDARD PARTS
Fig. 25 - Electrical Schematic Group (S/N 10000000-10863997)

SCRUB

USER [INTERFACE

MODULE

WATER PICK UP

MODULE

MODULE

<_JCAN+
<_JCAN-

CAN BUS SEE
SECTION EI5

w 3TINAON 3QVIHIINT
LB b - .
§ M N S N— 0
0 & :
i |
: :
o P Ex
g 3
N4 = HOLIMS 035070 “00W dN-X01d O2H
/P
o (@3sn 1ON) 8-8
BT 3 % > B m
T L0 d ¢ S — N 3
m 2 TR ey —
O
e
e Y o e
SdWv 81
.,..m o0 e _¢z<.._nz>_¢ﬁ®u¢u
m w_ N S . i o
= R HOLVNLOV NG/dn 3908 ]
| A AS 1IN ON3LX3
e {msan
Hv3y-ve2
BazeT U b e NG/ TE P
1-@
3INAON ENYaS
< il HOLON HSMHE dV3d/LHO1Y
SdAv S2-01
Iy il 7= z ¢ﬁ®u¢ T
L =
N WY L HOLOA HSNHB INOHJ 1V MOLdvav 3SN=1AD
= N HOLOA HSNHE LNOH4/1437 oz-01
s v 7z K& >
d g
T (e 210anos
B m. [ vdO/E2
ALdN3 = HOLIMS N3dO 3 NAOO/dN 8N8OS, >
9 9 EE WV I Aa/95 |Au¢ﬁ®u¢.
j@gj U Cea kel .
ALdN3 MNVL *7I0S i
9-mS ﬂla‘.;
[y —
N N e T A
WeVIV 378100V NANTOA ST8VINVA V-V5'2
o o - b
U o i WNd/T2 e U T3
1-WavIv
P =™
=
e
.
Hv34-v09 m,
PTTaZeT Ve E2) el 180948 I VUO/EE VooZEE P
S-90
— 3INAON AHIINITIL
2v00LOT# SS3NHVH AHLINIT3L “LdO
— <&
_IATﬂn.t&
& L
=]
e . . \&3 +8 Ad3llve
EREZA STa/ET anV, =0 m m [ HNa/IL E=YIVA o\ P—ggg/T < — oL Lomia
_ q_ 3sn4 3NIT-NI
a

1071333 - 356358

2-51

T12 9009916 (7-2013)



Fig. 25 - Electrical Schematic Group (S/N 10000000-10863997)

SS3NHVH 02H-03

*1d0

37NAOA 0z2H-23

Ya/v3eT B
XXXXXX#

b
*MS HSN14 D2ZH-03

1HK/V3E *r

21-Ms

e {2} o NVL/08 G
RIS

17NVd = 1Sd2-/+ [Sd02 @ SN3J0 ‘ON SS3ud

ASSV OHO3
80d OHO3

CAN+,

A
E
3

4PE INNOD

595

3 1STNNOOJSS INNOD

€ g NVL/0S NV.
A002 5_00 Ku._._smﬁ-

s ANd/1 m M D:_n\wv

ad na/ev

Vol INNOY1 G _

¥81¥901+
¥v3y-vs 2

L-80

¥81v901+

8-80

2 =

b 352 INNOD \&|ﬂ|a1.dn 1o
| m | m
8 18
SS3NYVH HSMHE 301S °1d0 m M
z |2
o o
o o
*MS HSWE 301S
\ *aON 9NYOs 3aIs
. z
) e s
- o °  NE9/Sw v\ bl
- U Vv8-MS —0 T s ER 7
‘H@ 301S 37@VN3 = HOLIMS 03S0D JE
SSINYVH HSMME 30(S 10 * e
T e
M w Pca 28240 “HLNCEOIS
Of (&) -HINCEUIS
P \/ o o 210v-18
B had
Lov-zns
= 3K
e )
S |8
R . ,

STANDARD PARTS

B>
BROUND

ANOY4-VS*2
dMNd OzH 3a1S
0 OB I (5>
HILVM o180 ON 88 301
s SO N
T AGE/E
& EA/
OLON HSN¥G 3018 WM Wu_w Sdnv el
HOLVNLOY Na/an ..Q._mw wn_mu
AINOY¥4-v02
Td/IE oﬂ%ﬁv

CONNLBOA
CONN169B

CAN BUS
CANt
CAN-C—>

22>

SWITCHED B+ (@ CURTIS B+l
SEE SECTION BB

1071333 - 356358
T12 9009916 (8-2013)

EC-H20 MODULE

SWITCHED B+ (@ M1 CONTACTOR)

SEE SECTION AlL4

SIDE BRUSH MODULE

2-52




STANDARD PARTS

Fig. 25 - Electrical Schematic Group (S/N 10000000-10863997)

(SS3NYVH NIVN 40 Lyvd)
ONIONNOHO J11VLS

3NV VO 1H103713 dv3d

~go/soT O
INVHL INOY4/L 437
"ON9 S1SSVHO
NH9/50T ~go/soT 1O

NH9/50 1
TI3NVd TIVL3N 301Ss 1437

VIS TSI * L0 SSIANYVH WEVTY / LHOIT *L1dO
GBENNOD 4 HLENNOD LI IHOIT *1d0
T:moxm_ =% C NV1/06
(@3N LHOITT an Yavd * LHM
JEOINNOD (320 (NN0O < 00 wu ATGN3SSY LHO1T
(STVI03dS H04) 3 30ISNI Q3Lv007
a3sn LoN M.Z@ >, NV1/06 bBTHOOL
o m B WevY 3SHIATY Vg2 VEOTNNOD “h V60 INNGo B3 TTOHINOD WO DOASE+
e =< = YHm-Ngo,/58 20 D|w.s NVL/06 QP nd/ZT g w721 <Jzt
&5 N 2-Wav v Lo
5% 3g 2
& L 2 1H9 171 390HLS/HSY 14 a¥0TNNOO | G50 TNNOD
- " e« A= s
g S@ 17 ONIHSY4 z
*17 3goMLS m
(@3 LHOITIIVL a3y o m INOHJ-QISN LON
- Ouw
< AMWV > 8%5% P mar=g
46NNOD 4,30 INNGD 090 TNNOQ [ O£0 INNOD N dN/NO NYVM ¥ avaH or-80
N % .
AH/ET na/eT L maseL € YILNIO/NO LHOITT *NuvM
NG/440 SIHOIT TV
[SS3NEVH IHOT 1 ONINEVM OHO - 1d0 . +B81$901+ 01-MS
THOIT 39081S/HSY14 OHD L e INOHI-VS*2 o
& _9TOTNNOD |/ SO0 TNNOD YBENNOD vi-9o AHO/89  ° T
Bra/Er N % T VLEZDbl(mo\mm g Y QP XH5/88  © NHO/S9
$815901# ot OH 4-V
1037 LHOITIQVAH LHOIY | NOY4-vE"Z . ! AN St S
€
ArazeT T®¢ na/az L una/79 v NHo/S9 NHo/S9 21oas
-1 Er-80 HOLIMS LH9IT
(@3 1HOITaVEH L4T
L
ArazeT W%. = na/9Z \_
11-Ms
a/EeT SG/ET © __N_” o
dANd 37ZZON AVHIS e 2 -
—o
¢h@uw . INOH4-VST
< REIVZT) REIVZZ) 5 . s LoD
g Swe 1182
Ara/eT ST/ Ya/ET SA/PS HOLINS S1ZZON AVHdS _
v-a & D
o
N
=3
o
24
o3
=
g5
.ll. [l
54

BACK UP

LIGHTS

SPRAY WAND

ALARM/LIGHT

1071333 - 356358

2-53

T12 9009916 (8—-2013)



POWER UP
SYSTEM

CABLE :POVER/GND TO PROPEL CONT.

STAND OFF

[SOLATED GROUND
POST

PROPEL
SYSTEM

OPTIONAL TELEMETRY CABLES:

Fig. 26 — Electrical Schematic Group (S/N 10863998-19999999)

STANDARD PARTS

BATTERY/CHARGER

SYSTEM

1071333 - 356358
T12 9009916 (11-2019)

CABLE: B+ TO ML/GND.

HOLINS dOIS-3  YOOTHEINI HIDHVER,
X89/8 L °ena’C LVm.;m a/g o e
2-s
N " sz ]
w HOSN3S TILLOMHL s (3
[ - _ uvd  §
3 )| eanouoms mas  A¥9/B ax v e e
g 2 85— o) K] o] 1-s g
RELAl =S TN m 5
$
18/91 ) 2T] g _
L L - o e
3 3 3 ] ~
= o = = o
i i m ) _
i NG/ TT H Nd g
s 0 W. m
bl 5 Xg9/81 = < «
32 & N
22 & 8 wﬁ
m HOLINS 1v3S
I O B o M = v o8 2l &3 N
. S-S 2 m
= SSINMVH HOLIMS Lv3S 58 m
pu 19 e o789 [ o
m e e & X89/8 Xg9/8 Sy
e o dvad-vos  I]-3snd OL W “318v)
I = I T ONG/5Im0d v < € € N\ €
E(E )] NEO7A = | %) ’ 1-3sn4
m 7] V& NOILO3S = LOVINOD
q 1ASSY 31av0 _.“. - +
Q LOVINDO"NIT _|A @ V|0 <| Z|
< j01-11
Ty = m = NE9/S S . >, 5078 g g
O HOLIVINOD NIVA o N
|n—.uo ONV S2V 1SNO1LDO3S 335
“SSINYVH NEVTV/LHO1 ﬂ o
8 dN ¥Iva VNO[LO 0L . W 3 o
|
. onb 18
m m G @ E B TS
= ] & B
g 3 gz
€04 NOILJ3S 335 €04 NOILO3S 335 E
B—1 +a a3HOLIMS +9 Q3HOLIMS 0 o
8 o[ >—m— m
- o o N
\y_ﬂ CETZ2
(HOLON ONIOV.4) - © ° B I I
1n0 NId - 4 W o M
HOLON T3d0Hd OV @ ﬂ gl 9 ) W M N
. § 8 8 [39Ys =
- w n| o m °
g 3 M = N I i I = "
. S o
m -
282 FRN 5
°g. % 2
o M S
i85, : | -
m o ] T T L d M
8 Y©, S 3 :
X59/8 s s end/ZT m [ o

8

aNe.
STa/ET 1SOd ONNOY9 0L o 1-9HD o CIN LV +8 AY3LLYE tOL
Y394VYHO QYO8 NO :1dO

® Z0 NOTIJ3S 335 Z0 NOTIJ35 335 $SS3NHVH H39HVHO Q¥vV08 NO
muﬂvj%m #OT_INHS I $SSINUVH YIOUVHO QuvOd 440
| - INAHS S31Y311vg OdASE >wm:m W::_”M._H. ~ LreD |
NOLLIO! NI oaA @ /_\ o0A 9 o0A 9 20A 9 20A 9 20A 9 HLINETL
e M e | |1 i i i i1} i1} :
pp— qO/+a31avo [ =1 [ =1 [ =l [F =l [ =l [ GNO/+8 T1av0

2-54



STANDARD PARTS

Fig. 26 — Electrical Schematic Group (S/N 10863998-19999999)

o StaNoliass (12 (]2 SINOOA 30VAEILINT ~
Gm 335 SO VS Y S SSINMVH 00d G
w m U\ v v T# "ivd/a3 i &
i dd N T T+ °HIVd/E Ll m
<4
5 w P T T 2# °Iva/IAN =" H
.M W 704 = HOLIMS 035070 z T 25 UiV N a Gl
- 00N dN-X01d Oz2H
D ) s [ (g3sn LON) 8-89
r m PSFa/ET N v NEe/sE \V\Y U e m
M.. P... FEawsa N -
|
3 o e mrze
Sdnv 81
14 NV4 OVA
5 W B o - RS ¢ﬁ®u¢ =
=™ M)
a w Py - LINTT VeI
U 2-2r 34
W o a 45 1IN 0GLa
= [
& _._I.__ yv3d-vsz
TS e b U0 r=a b e ——Na/TE Qp
=0 1-@0
<O g 3INAON aNEdS
== g oL a2
g W XS10/7A0 SANY §Z-01
R : ﬁm@&|_
~
HE
or-er [Sr30
o 4 & VHO/EZ
ALN3 = HOLIMS N3O 3 3 R v S — NAOG/e BEOS -
Praser -s@ v ma/ge VU U Trar| s e
20 [
ALN3 JNyL * 105 -
e e
Rl =
\If\ e wLeI0
'z
U\ ol
H NTVW 3HI NTD
S3NIT ONNOYO OJ1LVIS
W w = 4130 024 NIVN
& e
i e MY T TEA/RE TIA/VE m
dvad-vog O
PsFa/eT U 1) g 184 8 I VHo/ee vioee /S Nga/z
5-90
5 Y D N Qo
SS3INYVH AMLIN3T3L *1d0 vooE AH13IN3T3L
nlA T e W
o™ 8
=] e
[=2r) N . \C3 +8 Ay3Live
PyaseT STaset U 2o i = Ta7ZL i a— mz(o_n_ " GE/T < - oL L3ia
19 NOILO3S 335 | | 19 NOILOSS I3s -
&l
Mo Innks 10> TAR-Sa/eT U\ Trm-srazeT B TAR/6C <6, HOIH INnHS

2-55

1071333 - 356358

T12 9009916 (11-2019)




Fig. 26 — Electrical Schematic Group (S/N 10863998-19999999)

SS3NHVH 02H-03 "Ld0

I NAON 02H-93 SS3INHVH 3INCON 0ZH-03 *1d0
_|.@‘x VIET Ll i M vy
o TAN/VE6 Ll e VT [eF vEo/VIEE T reo onom
*MS HSN4 02H-03
Zins TS [FF End/vac
Ve [ xg5/vas 14eBands OHOZ)
ﬂl-E

3TSTNNO: \3251NNDD
%3

£

NvL/0S NVL/0S

AQOZ “4N10°0 ‘HOLIOVEYVO

E] ‘_\ G NVL/09 il il
Ag 8811NNOY
N and
LNVd = 1Sd2-/+ 1Sd0Z @ SN3d0 “ON SS3ud il
CE 2 a0 AN T
g
W e 14 038N 1N =
3
v—
= - %2
b GE TN e /g I
4S2INNOD |42 INNOD - . VOTINNOQ| y, 1 nnias ¥S ™2
PSR/eT B A = N 1a/9y o A e
4 9-a0

1071333 - 356358
T12 9009916 (11-2019)

EC-H20 MODULE

SWITCHED B+ (@ ML CONTACTOR)

SEE SECTION Al4

SS3NYYH HSNYE 301S °1d0

CONN146D _< N
TONNTS4C
2

STANDARD PARTS

s Tﬂﬂem *0ON 9ngos 3a1s
'
2z
.
dANd O2H 3aIS
1 o S0 021 1S
- ® NJO/5F W\ o
VB-#S Y3LVA dI¥0 ON "8 3aIS
Pa/eT N NVanN = R SIS (e FR/6E v
“HE8 30(S 31GVN3 = HOLIMS d3S010
SSINUVH HoN¥E 3015 *1d0 RN
OVEAd
¥ AUO/BE
PR
g
> J Qqug SHUTR0IS =3 REIVZZ2
B I HOLON HSTWa 3015 (¢ m@u¢ SV €1
Tf T | -8 9
B T
TS
S B ©
~ E ST
w m ANOY4-v02
NVanN e * = @nd/Ze QU me 2
B o 6-90

SIDE BRUSH MODULE

B>
GROUND
168A
2
INLESB
2>

CAN BUS
SWITCHED B+ | CURTIS B+l
SEE SECTION B5

CAN+
CAN

2-56




STANDARD PARTS

Fig. 26 — Electrical Schematic Group (S/N 10863998-19999999)

(SSINHVH NIVA
ONIONNO

40 Lyvd)

HO O[LVIS 3NV vO1d103713 Yv3d

NY9/50T

3NVHS INOHd/ 1437

‘N9 SISSYHO

m_ NH9/SO T

NH9/SOT n@v

T3NVd HSndg 3dls

N=9/S0T
T3NVd TIVLI3N 3Als 1437

U SSINUVH WEVIV / 1HOIT ©1d0
G86NNOD LIy 1HOIT *1dO
NV1/06
a3 Eo_._ dn yova .:._; _
T
< %Nodzzoo 0]
s (STVIO3dg H0d) ATGAISSY LHO 1T 7
.
z a3sn LoN a3sn 10N TANM-ND9,/58 N A NV1/06 P 30ISNI Q3LvooT W >
& . =
) AT WV v mmmm>mx vs*z VB0 INNOD Y60 TNNDD B3 T10HLINOO zommnwn>om+ < &
SareT =< =N -Ng9,/58  T2e Ta NV1/06 L and/ LT g and/ L1 Lt 25
W L1-
& 2- :m<._< i mn <
'e]
e 1HO17 3E0HLS/HSY 14
.3 ) 50 INNODNNISOTNNGD
=38 BaeT < Nog/26 g
= E-11 2|
" s m
3 mﬁ | =
- (@31 1HOITIIVL a3y @ &
w L2 INOH4-a3SN 1ON
8 AM 5 RO Tma/zz]
. 91-80
= JBNNOD 40 1NNOY DLOTNNOO N 8-L ‘b-€ = dN/ND NHVM ® Qv3H
cl
eset aset -9 *€-2 : HIINTO/NO LHOIT *NHV
G-9 ‘1-2 = NO/440 SIHOIT 1M
SSINGUVH LHOL T ONINGVM OHO ©1d0 INOMA-VE-Z O1-AS
_va- pull
LHO17 3E0HLS/HSY14 OHO s
& _G10TNNOD 4 GO0 TNNOD YEBNNOD vi-80 ABO/BS ¢ T NG5/55
SRVN EN g N QP AWo/80  ®
o INOY4-VST
(@37 1HO1TavaH LHeIY INOH4-VS*2 2 ! Ly b
€ NI9/S9 NI9/S9
Pra/ET < ® >, Aa/eL P uNd/I9 v I
-1 €1-80 HOLIMS LHOIT
(@3 1H9ITaVEH L4371
BSa/eT A||AMWV||W 1a/9L
S-17
L 11-Ms
L
/et < e s Kt
8 2 |
dANd 31ZZON Avadd o @
ﬁ@uw s INOH4-VST
¥
TEAYS Ers S z VH0/E9 QU wg 22
1180 -
SRV SE/ET STa/ET M v_n_ >, REIVZS) HOLINS 31ZZON AVHdS s
i @ D
gc
£3
&e

LIGHTS

SPRAY WAND

1071333 - 356358

2-57

T12 9009916 (11-2019)




STANDARD PARTS

Fig. 26 — Electrical Schematic Group (S/N 10863998-19999999)

LITHIUM BATTERY /CHARGER SYSTEMS

(ON BOARD

POWER UP SYSTEM

CABLE: B+ TO ML/GND.

PROPEL SYSTEM

o

L3/BLK

= <313
3 = X GROUND
l S ' s 8 6 6 AC PROPEL MOTOR % SEE SECTION 6148615
: . . 73 - =0 (etmy
d z  g_ 5 B ! @ o
S 3 2 g * @ &l g| § . g §
S - g o g £
o G % . [~
. § § ® ;Iﬁ g% § I g E ) g g
: i AL :
2 P i g < § Z| E §
EgE £ 8:8 ¢ g
; _:5‘ 5 ﬁ S g 3| =| g
s & Y ] 5
PO RN g :
v Z| ) I:J
N = ¥ 3 g
& NOT USED 77
g g )\ * AC PROPEL MOTOR, SOON = 9 9 |
wi 6 2 N (INCLUDES ENCODER, * [ 2 8
3 a BMS g { T 5T S| TENP SENDER AND BRAKE SOL.)
o & Bottery E F—iN § v-
Cl " System n;sr ! B 28| e cn
; ks i ewn U ) oaN
.T 8 on [ CAN-
— =% newsm CAN BUS SEE
T* oSt /RED S/ CURTISS WRIGHT: C3 EeTIon ELaes
chaE
T YRR NN T * & 22 1naa ™
2 K LGl =
g g d5¢ . s 3 g
o = 5 B ] 3 3
MNed 3 3 3
g Vi : ‘
o eH g E g
g & 3 3¢
3
£ < é
B i 8 ; ]z
g = B s s
i : CIN a
o -
S , 8 £ B
g ° % 8 “E’ z g8
6 g
. 2 =4 <l
] AR g ;
= s-2 4 gl g & %
5 /PR, T ® 8 A 3; Bl
o E-STGP SWITCH
g g e
N4 g ; oY
N sl cllnel  4va s * Ml 1 © 22/BRN 2
el s START SWITCHED B+ 18 CURTIS B+)
5 3 . » SEE SECTION AISAND A22.
i N
1}1% H:—l— s JG/BK
. o ACC
g = ST
>3 KEY SWITCH o E
E § MAIN HARNESS NETS: 8
o 10/TAN, 55/GRN, 6/BLU AND COMPONENTS
@ D-1 AND CB-2 ARE NOT USED
= W/LITHIWM BATTERIES. -
=4 F3 "
8CR E
e
=
— CABLE BAT.- N1 MII? 2/BRN Nt 2
VAIN SWITCHED B+
COIL = SECTION 3 SECTION A8

1071333 - 356358

2-58

T12 9009916 (11-2019)



STANDARD PARTS

Fig. 26 — Electrical Schematic Group (S/N 10863998-19999999)

LITHIUM BATTERY / CHARGER SYSTEMS PROPEL POWER UP SYSTEM
| OFF BOARD | SYSTEM =
— CABLE: B+ TO MI/GND. 5 oCABLE: POVER/GND T PROPEL CONT. 5
l 6ROUND
T AC PROFEL MOTOR vt i
e : 00 -h
z g .8 :
i ] @ g g :
5
i ek | gy
g Y gsg
: . 530 ||
g g stu | |5 :
@ 'ﬁ el 3| § g =|
8 ]
S .
§ S NOT USED 7 > .
EEES AC PROPEL MOTOR, 900N 3 4 L
A1 2 & 1INCLUDES ENCQDER, § 2 y g &
o o B TEMP SENDER AND BRAKE SOL.)
3 S Battory
CAELE [™ sueton B1) CHARGER INTERLOCK PN
LaPY . owu f:15 CANY, ANt
; s [ e INTL/YELSS, (NT/BL <gf= "'“7\> St/WH  oaNBus
v =8 SW-13 - CAN BUS SEE "
N TR an e Se/REDNS, St /WHT CURTISS WRIGHT: C3 secm; EL4ELS
ole z
e | 1 o |27 I6/BAN N, 16/BUK . - ﬁ
Wl T - - §
B "' y
g et 5 ‘ g ¢
3 7
E £
g
! g el
3
s « 16/BLK g 3 3 :
I : I
levax KEY SWITCH §
MAIN HARNESS NETS: s 2 §
10/TAN AND 95/BRN, AND COMPONENTS 82z
D-2 AND CB-2 ARE NOT USED g =
WLITHIW BATTERIES. 58 E
a4 o
sK-3 .
4/vEL oo NC /PR sw‘: VE gl N %
l CHARGER INTERLOCK E-STOP SWITCH
I 2208 <=z
N% SWITCHED B+ 16 CURTIS B+)
& SEE SECTION AISAND A22.
g 28
8cd 8
e
E MIB a
— COIL = SECTION 4C §
CABLE BAT. - ML 1 2/BRN 2
MAIN CONTACTOR SNITCHED B+
SEE SECTION AB

1071333 - 356358

T12 9009916 (11-2019)

2-59




STANDAR

D PARTS

Fig. 27 — Wire Harnesses Group

3
T

B-B

i
; 4
32
ioE

SECTION

e
':.ﬂ\ :
R Eg%

i

£ [ oo/ lwég i
e - B
BRSSIHL
B 8 é
. B [ O
B et ULl AT
- :

=73
2B ©

A
i
FlEEE

2-60

T12 9009916 (1-2013)



STANDARD PARTS

[ *93N = 37VN] Nug/825|
"SOd = 3VA34| NV.1/B80S]

[ NOILISOd|*ON 31|

-0 f13av]
1-0 HOL[OV4VD @01

Fig. 27 — Wire Harnesses Group

[ 2[ nua/ves!
| 1] Nvi/vas|
dNNd LSY4/0HO3 : 3@V
(HV3H LHO[HI
dNd LSV4/0HI3 0L

3ATVA °H8 301S 7138V
3AVA 02H HSNYE 3a1S :0L

[ 2] inm/ee]

1| Aue/vee
[“SOd] “ON 31|

[2]

-

02H NIVA :713av]
3ATIVA O02H NIVA :0L

i
dind *¥g 301S :T3av] "
(NOILVD07 GHVANO04)
JANd HSNYE 301S 101 |
[ 2] NvVL/O%] |
[ 1] A=o/ee] |
[ "SOd[ "ON 3HTh] [ 2[ na/ss] |
[ 1] vdo/e2] |
*10V 8NH§OS t13av Ll
HOLVNLOV BNHoS .EH —MU i
|
|
|
|
|
|
| |
| |
I |
! !
| |
| |
| |
[ 2] nia/ez2] | |
ez D [ m—— T 1
oo 1 SOV PTSE You |
*UIN EGNYOS WY/1M 1 EAV]
HIA GNHOS 8VIH/LHI[Y 0L 2] nvi/oe] “
[t 1Hm/6Z]
B |
[2] i
|
|
|
|
|
1-1 £71v1 i
25 ‘0s 1Ivim €l ¢ |
e v |
||||||||||||||||||||| A= e e e e e e e e e e — Lo — —— = — = ——— — — — — R a3NIINGD
| WY-Vau NOILO3S
i
|
|
|
|
|
A
[ 2] nNuossz]
[ 1] T3a/ve]
[ “sod[*oN 3uTh]
49 @NYOS IN4/147 73V
LBV $-q_:13av HSNHA GNH0S INOH4/L431 0L
ROV oL -0 30010 *0L 3]
ALAA3 *70S tT3avT —
LVOTd ALJA3 NOILNTOS fOL | "SOd| "ON 34 1M|

2-61

T12 9009916 (1-2013)



STANDARD PARTS

i

[ 2]
[ 1] Abo/ee
R 138V ON

NV4 *OVA :T3@v1 ONNOMO DJILVLIS 101
NV4 NONOVA :0L

5 e
T &

8 NYO T1vV13a L N¥J 1v130 8 TIvi3a

o[ smasmet]

S| _vi/o08|

A A A v [TEAvD|

. - " = [ e[Nwa/%-w

X 1 _nwe/ew|

N X ["50d[ ~on 2u1M]

02H-03 17138V
SS3NYVH O2ZH-03 :0L
e[ >haet]
G EREYT p
*NHVH 1HO[T 1738V IIWI%%% i T +
SSINVH KO FOL I Nmessr] L [+ i TR 38v1 o
6 W2 IVL3a [t wndzact] ! / lmlE.E T100n DS 01
9 [“Sbd["on 3514] “ 38v1 ON o= 1d 2d ¥ nmesee] [»] _ WNado|
i ownous 1S rouf X | ) L el [E[_wnado| [l aows|
<] H +8 :0L -9 f0L

2 mwo/sz| [ z[wo/-wol
i Tauvel REVARTE]
'SOd|"ON_3HIM| “ON_3MHIM

Fig. 27 — Wire Harnesses Group

4q
i
\ v
Y, -8 €-80 2-89 . h
7138V, +736v1 +3Ev
*00V_E@ndds _ 1bviS AN
b-g0 0L €-°60 0L 2-€0 0L e[ neEr
[ v| Nu9/cE]
(z]z] [2][z] [z][z] Feaia s
TINS INVL FO3 t3av
AVOd TN HNVL "3 tolL
*MS 39HVHO :73@V1 ”N,
. 1 T "2-E1 ‘OINVD
MS LINIT H3OWVHO 0L ‘6NVO £11VL30
*BNVD
E [ 1 o *NVO '8 Titvidae \
[z]CT 0
i Y oY
t } 3

»8-6. NOI1D3S

S-80
1VHO/EE NO (1)7138V71
*0ON_8ny§IS
5-€0 :0L

dNNd OHO3/1SV4 00N 0ZH S13Ev oN

£-80 01 8-92 1-€80 :0L HOLOVINOD TW NIVA fOL
.&.—gmw._.m<k 30ONV=3VA| NVL/O1
9-@ oL N = “HLVO=N3d4[ Ny9/S|

T12 9009916 (NIL)

2-62



STANDARD PARTS

Fig. 27 — Wire Harnesses Group

SECTION "B-B

DETAIL CAN 6

DETAIL CAN 5

DETAIL CAN 4

5 >\§ 5
b 2§.8
g B
8
e 2
gﬁgo e

T -
=]

ot & | s .
Mo Lo gl Mg
: L gl et

g

DETAIL 8-3

DETAIL 34
DETAIL CAN 3

DETAIL 8-2

DETAIL CAN 2

DETAIL CAN 1
DETAIL CAN 1

T12 9009916 (7-2013) 2-63



STANDARD PARTS

A ]

Fig.

LABEL: C-1

TO: ECHO/FAST PUNP
[NIRE NO. [POS. |
SOA/TAN [I__|
[S2A/BRN [2 |

TO: CAPACITOR C-1

(RIBHT REAR)
LABELs ECHO/FAST PUMP

(<]

LABEL: SOL. EMPTY

m_!_
u

TO# SOLUTION EMPTY FLOAT
36/BLU

TOs_WAND PUMP
(LEFT REAR|
LABEL: WAND PUMP
[WIRE NO.[POS. ]
[6aC/vEL 1 |
[136/BLk [2 ]

[]

TO: MAIN H20 VALVE
LABEL: MAIN H20

- Wire Harnesses Group

N
Ik i

-------- .
g 9
I I !
e :
| maggi E’;
| gt = n[""[x
% 53k
I o

0o | =

S il

TOs SIDE BRUSH HZ0 VALVE
LABELs SIDE BR. VALVE

2-64

T12 9009916 (7-2013)



STANDARD PARTS

Fig. 27 — Wire Harnesses Group

i

[ 2]
[ 1] Awo/ez]
138V ON

NV4 *OVA :73gv1  ONNOHO JILVIS :01
NV4 ANNOVA tOL

I

Ol NvJ 11v13d 6 NvJ TIvi30 8 NvJ T1vi3a L NYO TIvi3a 1-8 11vi30

“N&VH 1HO[7 $13av
SSINGNH LHOI1 0L BV o N
3NCON BNYJS tOL gy
/ [CS[ snarzz] 300N eneds toL
NS5 BILNIS 0 E@ll\ 4z [howee| [ 3] 6ol
()= =V o = B B —= e
S wos| [ z[meanw|
2 [ - VAT
v [A] [Sodlon 3sih] [l oN =]
N

A1VOTd TIN4 MNVL *J3H 0L

liﬁ *2-E1 *0TNVD
“eNvO 111V13a
*BNVO
‘LNVD ‘T-8 TIvi3a NN

\.E)Y/
1 Y € 39vd NO

A X F > GaNNIINGD
»89-8. NO1103S
= rer
BC O ° =
z )= \J
@)
[] -q ¥ —a ¥
©) & f - f
[A] [ v
(l_-

[Z]c=
NS 39VHO :T3EV]
‘WS 1IN H30HVHD 0L E ]

5-89
*VHO/EE NO (1)7T38v
*QON ENH0S

= =N [z][z]

dANd OHO3/LSVd “QON 02H s3a!
L-@2 0L 98-80 -8 01 HOLAVINOD ._sn wﬂ.«\} 0L
138V
QOA OHO3/1evid
9-80 0L

2-65

T12 9009916 (7-2013)



Fig. 27 — Wire Harnesses Group

STANDARD PARTS

29 = NJg/VNZ1
19 =

[ 1
-"- AU - [5°2E1 (6°El HOLOA T3d0dd 3¢
s28 001

8[Nga/viAzs
[ N3do
S[Nga vz
< S[und VAL
¥ [A99/viABS
e E[1HN/VAGS
4300003 Y3404 *0L [ S| 1HW/VReS w hmm«ﬁw
v | Nga/ves
R S0d["ON IWIA
Z[_nia/vAes
TR
S04 _"ON 3uiN]
NS 1v3S t(1)738v1
HOLINS Lv3S 0L
38V ON
@ SSINEVH NIVA 0L

o e 3 [0

- to'sz1 -
5 056 185!
d 1HM/VSE
\4 AHO/VS8

™
*S0d # 3dIM

T12 9009916 (7-2013)

2-66



STANDARD PARTS

n :3dim vy8o0.mM
A P3HIM NHO/A
Moi3HIM LHMM

(g) :s3ava

HO010W 13d0dd 0L

TN s3d4IM vYdHO/N
ZN :3HIM NHO/A
EN :3HIM LHMW/M

(E) 3738V

"37T104LNOD
13d04d S114n3 201

(437104 LNOD 13d0dd
20l ON3 SIHL)

Fig. 27 — Wire Harnesses Group

M Oi3HIM LHM/M
n :34[M vdo/N
A 13HIM N-O/A

(€) 153’V

HOLOW 13d0dd :01

1841
szt

@U @ -;.mu

f343H 138V (1) aavy AHU
I O =1
O[]

I O) O[]

$3dIM YHO/N
$3HIM NEO/A

(E) sT3avi

H3TIOHLNOD
T13d0ud SILl¥ND :ol

n
A
M

te'si
ost

(e°€l @ H©H

reL)
00z

B
!@U @ et
El[c=:

50—
.o.:O H©H

05

2-67

T12 9009916 (7-2013)



STANDARD PARTS

Fig. 27 — Wire Harnesses Group

Moo @
Mer—

T-3snNd :Ndd/22 NO
ANNOYY :X1g/€1 NO

s (2)73gv] H3TTI0HLNOD 1134044

GONNDH9 ANV HO01OVINOD ITW =01 2 (0)73avn

H3T1041NCD
134044 MO :0L

1-3SN4 :NY9/22 NO
ANNOY9 _:XT19/ET NO
f(21n3av
ONNOYY ONY HOLOVINOD TW :0L

Mem— &
Me—

T12 9009916 (7-2013)

2-68



STANDARD PARTS

Fig. 27 — Wire Harnesses Group

356359

Ref. Part No. Serial Number Description Qty.
1 1069346 (10000000-10863997 ) Harness, Main, Ele [T12] 1
2 1074780 (10863998-19999999 ) Harness, Main, Ele [T12] 1
3 1069745 (10000000-19999999 ) Harness. Ele, Seat [T12] 1
4 1069730 (10000000-19999999 ) Harness, Wire, Propel Motor [T12] 1
5 1070956 (10000000-10863997 ) Harness, Cable, Propel Motor [T12] 1
6 1074787 (10863998-19999999 ) Harness, Cable, Propel Motor [T12] 1
7 1069891 (10000000-10863997 ) Cable Assy, power [T12] 1
8 1074788 (10863998-19999999 ) Cable Assy, power [T12] 1
2-69

T12 9009916 (7-2013)




STANDARD PARTS

Y
@
bl

OO A, P~ WDNDNEREPR

Fig. 28 — Labels Group

Part No.
1205741
1205743
1205724
1067120
1204077
1205426
1205432
1062813
1056578

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

N N N N N N N N N

e

[T . [l
iz N
HHE |

356354

Description Qty.
Label Set, Info/Hzrd [T12]

Label Set, Info/Hzrd, Tj [T12] (Japan Only)
Label, Hzrd, Flammable Matl, Na

Label, Hzrd, Flammable Matl, Tj (Japan Only)
Nameplate, Tennant, Domed 7.0in

Label, Logo [T12]

Label, Logo [T12XP]

Label, Logo, 12.3I 4color [Ec—H20]

Label, Logo, 05.8L Shite / Tl [Tennant]

NNNMNNRRPRRRBR

2-70

T12 9009916 (2-2023)



OPTIONS

SECTION 3

Contents Page
Fig. 1 — Headlight Group ..................... 3-2
Fig. 2 — Strobe Light and Backup Alarm Kit .. ... 3-4
Fig. 3 — Strobe Light Kit, Overhead Guard ...... 3-6
Fig. 4 — Spotlight Kit, Blue .................... 3-8
Fig. 5 — Squeegee Guard Group . ... ... ....... 3-10
Fig. 6 — Heavy Duty Bumper Kit .............. 3-12
Fig. 7 — Overhead Guard Kit ................. 3-14
Fig. 8 — ec—H20 Solution Pump Group ........ 3-16
Fig. 9 — ec—H20 Solution Supply Group,

SideBrush ....................... 3-18
Fig. 10 — ec—H20 Wire Harness Group . ....... 3-20
Fig. 11 — Side Brush Motor and

Squeegee Group .. ... 3-22
Fig. 12 — Side Brush Pivot Group ............. 3-24

Fig. 13 — Side Brush Bumper and Mount Group 3-26
Fig. 14 - Side Brush Solution Supply Group . ... 3-28

Fig. 15 — Side Brush Electrical Group ......... 3-30
Fig. 16 — Side Brush Wire Harness Group ... .. 3-32
Fig. 17 — Spray Hose Kit .................... 3-34
Fig. 18 - Vacuum Wand Kit .................. 3-36
Fig. 19 — Telemetry Group

(S/N 10000000-10967790) ......... 3-38
Fig. 20 — Telemetry Group

(S/N 10967791-19999999) ......... 3-40
Fig. 21 — Telemetry Group, Lithium-lon Battery

(S/N 10967791-19999999) ......... 3-42
Fig. 22 — Battery Group, 36V 360Ah .......... 3-44
Fig. 23 — Battery Group, 36V 312Ah .......... 3-46
Fig. 24 — Battery Group, Lithium—-lon,

36V, 10.2Kwh ............... ... 3-48
Fig. 25 — Battery Group, Lithium—-lon,

36V,82Kwh .............. .. ..., 3-50
Fig. 26 — Battery Group, Lithium-lon,

36V, 4.1Kwh ......... ... 3-52
Fig. 27 — Lithium-lon Battery Lifting Kit . ....... 3-54
Fig. 28 — Battery Charger Group . ... .......... 3-55
Fig. 29 — Battery Charger Group . ... .......... 3-56
Fig. 30 — Battery Charger Group,

International Only ................. 3-57
Fig. 31 — Battery Charger Group . ... .......... 3-58
Fig. 32 — Battery Chargers Group, Lithium—-lon . 3-59
Fig. 33 - On-Board ChargerKit .............. 3-60
Fig. 34 — On—-Board Charger Group,

International ...................... 3-62
Fig. 35 — On-Board Battery Charger Group,

Lithium=lon ....................... 3-64

Fig. 36 — Flow—Ritet Battery Water Manifold Kit . 3-66
Fig. 37 — HydrolinkR Battery Watering

System Kit ... 3-67
Fig. 38 — Manual Battery Watering System Kit .. 3-68
Fig. 39 — Transport Group ... ........ccoon.. .. 3-69
Fig. 40 — Fire Extinguisher Group ............. 3-70
Fig. 41 — Documentation Group . ............. 3-71

T12 9009916 (2-2023) 3-1



OPTIONS

Fig. 1 — Headlight Group

\
\

3o Wﬁ%/

‘ %@@@w@w,/
\%W\\\. /0000000\ ¥

00000000
-

T12
o

0000000+ /
00000/
»//M%Q¥\Nx

\NZ /,
@ / / / 7 /7
q - /A / /

\ ) 5 I..\ \

N A

Y, =
, =
/)5
\ .

T12 9009916 (1-2011)

3-2



OPTIONS

Fig. 1 — Headlight Group

356330

Ref. Part No. Serial Number Description Qty.
1 1202870 (10000000-19999999 ) Bezel, Headlight, Lh [W/Inserts] 1
2 1202892 (10000000-19999999 ) Bezel, Headlight, Rh [W/Inserts] 1
3 9008182 (10000000-19999999 ) Light Assy, Pre-Sweep, Afmkt 2
4 06920 (10000000-19999999 ) Screw, Pan, Phl, M3 X 0.50 X 10, 4.8 6
5 140825 (10000000-19999999 ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 6
6 1064184 (10000000-19999999 ) Circuitbreaker, 02.5a, Resetable 1
7 1064188 (10000000-19999999 ) Circuitbreaker, 15.0a, Resetable 1
8 377084 (10000000-19999999 ) Switch, Rocker, Prgrsv 1
T12 9009916 (1-2011) 3-3




OPTIONS

Fig. 2 — Strobe Light and Backup Alarm Kit

(e

@

((

34 T12 9009916 (2-2022)



OPTIONS

pu)
©CoO~NOUDNWNEER @

=
=

12
13
14
15
16
17
18
19
20
21

[ S I N I S i i i RN
=
o

Part No.
9010353
1075296
1059938
1063263
1058694
49263
87308
32483
1064184
49266
1056979
1064184
1064188
1020341
06933
19066
06549
377084
1062106
1059342
140825
398526

Fig. 2 — Strobe Light and Backup Alarm Kit

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Nl N e N N N N N N N N N N N N N N N N N N N

Description

Light kit, Strobe, Module, Ci [T12]
Light, Flsh, 12Vdc, Amb, Rwk

Base, Module, Light

Gasket, Base, Module

Alarm, Backup, 12-48vdc, Adj

Tie, Cable, Nyl, 11.41 .19w 3.0 Max D
Screw, Hex, .M6 X 1.00 X 12, 8.8
Washer, Flat, 0.25, Sae
Circuitbreaker, 02.5a, Resetable

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D
Harness, Wire, Alarm / Light [T16]
Circuitbreaker, 02.5a, Resetable
Circuitbreaker, 15.0a, Resetable

Screw, Hex, M8 X 1.25 X 20, Ss, Sems

Screw, Pan, Phl, M5 X 0.80 X 16, 4.8
Washer, Flat, 0.25b 0.56d .05, PI, 10
Nut, Hex, Lock, M5 X 0.80, NI
Switch, Rocker, Prgrsv

Cover, Module, Light

Light Assy, Led

Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk
Relay, 36Vdc, 005A, Spdt No [Greenwich]

356337

Qty.

RPORRPRRPNNNNRRPRPRPRRRRPREPRRRRER

T12 9009916 (10-2023)

3-5




OPTIONS

Fig. 3 — Strobe Light Kit, Overhead Guard

3-6 T12 9009916 (2-2022)



OPTIONS

pu)
©CoO~NOUDNWNEER @

i
P o

12

[ N S N O S N N N S N S RN
=
w

'—\
a

Part No.
9010351
1075296
06933
19066
06549
1039392
74455
32490
10632-2
1069746
130773
1202868
1064184
1064188
377084

Fig. 3 — Strobe Light Kit, Overhead Guard

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

N e N N N N N N N N N N N N N

Description

Light Kit, Warning, Ohg, Ci [T12]

Light, Flsh, 12Vdc, Amb, Rwk

Screw, Pan, Phl, M5 X 0.80 X 16, 4.8
Washer, Flat, 0.25b 0.56d .05, PI, 10
Nut, Hex, Lock, M5 X 0.80, NI

Guard, Light, Revl / Strobe

Screw, Hex, M6 X 1.00 X 12, Fmg
Washer, Flat, 0.25, Std

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl
Harness, Ele, Ohg [T12]

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Clip, Tie, 0.25d, Plstc

Circuitbreaker, 02.5a, Resetable
Circuitbreaker, 15.0a, Resetable
Switch, Rocker, Prgrsv

356341

Qty.

PRPRPNMNNRPRPNMNNRNNNRR

T12 9009916 (5-2017)

3-7




OPTIONS

FOR MACHINES W/STROBE
LIGHT AND BACKUP ALARM

Fig. 4 — Spotlight Kit, Blue

3-8

T12 9009916 (2-2023)



OPTIONS

Fig. 4 — Spotlight Kit, Blue

357175

Ref. Part No. Serial Number Description Qty.
v 9020972 (10000000-19999999 ) Spotlight Kit, Blue, Ci [T12/T16] 1
A 1 1240687 (10000000-19999999 ) Light, Spot, Blue, Led 2
A 2 41143 (10000000-19999999 ) Washer, Lock, Int-Ext, 0.50 2
A 3 1254712 (10000000-19999999 ) Harness, Blu Spotlight, Front 1
A 4 1076808 (10000000-19999999 ) Brkt, Blu Spotlight, Fr, Cover Mtg 1
A 5 1031665 (10000000-19999999 ) Screw, Pan, M8 X 1.25 X 25, Blk 3
A 6 39890 (10000000-19999999 ) Washer, Flat, M8, Fendr 3
A 7 08713 (10000000-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
AV 8 1257237 (10000000-19999999 ) Harness, Blu Spotlight, Rear 1
AA 1016029 (10000000-19999999 ) Fuse, Blade, 005a, 32vdc [Atof] 1
A 9 1077103 (10000000-19999999 ) Brkt, Blu Spotlight, Rr, Cover Mtg 1
A 10 1063263 (10000000-19999999 ) Gasket, Base, Module 1
A 11 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 12 1064184 (10000000-19999999 ) Circuitbreaker, 02.5a, Resetable 1
A 13 1064191 (10000000-19999999 ) Boot, Circuitbreaker 1
AV 14 1256917 (10000000-19999999 ) Harness, Blu Spotlight, Rear 1
AA 1016029 (10000000-19999999 ) Fuse, Blade, 005a, 32vdc [Atof] 1
A 15 1076810 (10000000-19999999 ) Brkt, Blu Spotlight, Rr, Cover Mtg 1
A 16 763114 (10000000-19999999 ) Tie, Cable, 11.43l, 2.75d Max 10
T12 9009916 (2-2023) 3-9




OPTIONS

Fig. 5 — Squeegee Guard Group

T12 9009916 (1-2013)

3-10



OPTIONS

Y
@
bl

Part No.
1201496
1201503
12317
01686
08714
1024977
32492
69225
1201499
1201504
1202246
1202247
09028
01685
1204847
06965
369359
19676
09252
01683
09739

O© oo ~NOOTA, WNPR

NNRPRRRRERRRRE
PO WOWoO~NOOUMWNEPRO

Fig. 5 - Squeegee Guard Group

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Nl e N N N N N N N N N N N N N N N N N N N

Description

Channel WIidt, Bumper, Rh
Channel Widt, Bumper, Lh
Screw, Hex, M10 X 1.50 X 30, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Bumper, Ure, 1.50d 1.25I
Washer, Flat, 0.38, Std

Screw, Hex, .38-16 X 1.00, Ss
Bracket, Support, Tank, Rh
Bracket, Support, Tank, Lh
Support WIdt, Guard, Rh

Support WIldt, Guard, Lh

Screw, Hex, M10 X 1.50 X 25, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Tube, Guard, Pntd

Screw, Hex, M10 X 1.50 X 80, 8.8
Pin, Hitch, .375d X 3.12I, PI

Cable, Glv .09d 013.01 .38eye /.38eye

Screw, Hex, M5 X 0.80 X 20, 8.8
Washer, Flat, 10, Ss
Nut, Hex, Lock, M5 X 0.80, NI, Ss

356338

Qty.

el
=

PNRPRPRRPRNRPOORRPREPERENANO®

T12 9009916 (1-2013)

3-11




OPTIONS

Fig. 6 — Heavy Duty Bumper Kit

3-12 T12 9009916 (1-2013)



OPTIONS

Fig. 6 — Heavy Duty Bumper Kit

356339

NOTE: Overhead Guard Kit (including Heavy Duty Bumper), Tennant Part Number 9009861, includes; Fig. 6 and

Fig. 7.

Ref. Part No.
9009857
1201452
12309
140045
1201061
09011
01685
1010399

> > J
NOoO oA~ WDN PR

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

N N N N N N N N

Description

Bumper Kit, Front, Hd, Ci [T12]
Tube WIdt, Bmpr

Screw, Hex, M12 X 1.75 X 30, Ss
Washer, Flat, 0.51b 1.25d .06, Ss
Bracket WIdt, Bumper

Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Plug, Hole, Rnd, 1.25h .18, Bk Stl

Qty.

NRRRNNPR PR

T12 9009916 (1-2013)

3-13




OPTIONS

Fig. 7 — Overhead Guard Kit

FRONT

T12 9009916 (1-2013)

3-14



OPTIONS

Fig. 7 — Overhead Guard Kit

356340

NOTE: Overhead Guard Kit (including Heavy Duty Bumper), Tennant Part Number 9009861, includes; Fig. 6 and

Fig. 7.
Ref. Part No. Serial Number Description Qty.

v 9009848 (10000000-19999999 ) Ohg Kit W/O Bumper, Ci [T12] 1
A 1 1201550 (10000000-19999999 ) Tube WIdt, Guard, Rh 1
A 2 1201357 (10000000-19999999 ) Tube WIdt, Guard, Lh 1
A 3 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
A 4 09023 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 2
A 5 46983 (10000000-19999999 ) Washer, Flat, 0.39b 1.38d .19, Stl, PI 2
A 6 1201247 (10000000-19999999 ) Guard WiIdt, Top, Ohg 1
A 7 03192 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 30, 8.8 4
A 8 32492 (10000000-19999999 ) Washer, Flat, 0.38, Std 8
A 9 41430 (10000000-19999999 ) Nut, Hex, Lock, M10 X 1.5, NI 4
T12 9009916 (05-2018) 3-15




OPTIONS

Cylindrical
Scrub Head

Fig. 8 — ec—H20 Solution Pump Group

Scrub Head 36

3-16

T12 9009916 (2-2022)



OPTIONS

Y
@
bl

Part No.
1247316
1020341
9010933
1034731
1059231
150208
09738
140011
1044415
1052705
43844
1203814
1203454
1015455
1203996
1204024
1204338
1206779
1059534
1201310
1020341
43555
1200328
1005630
150538
1201379
1005630
57248
1014971
1006400
1014974
1206778
150713
1016354
01684
223198
1040868
9011663
1249803

O© oo ~NOOTLhA, WNPR

WWWWWWWWWWNDNDNDNNNNNNNRPEPRPRPEPERPEPRPERPRPERPPRERE
O©COO~NOOUD,WNPFPOOONOUPRAWNRPOOO~NOOOGM~AWDNEREO

Fig. 8 — ec-H20 Solution Pump Group

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Nl N e e N v N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description
Bracket, Soltn [Ec—H20]
Screw, Hex, M8 X 1.25 X 20, Ss, Sems

Ech20 Module, Afmkt [T12] (See Breakdowns)

Screw, Hex, M6 X 1.00 X 16, Ss, Sems

Fitting, Stl, Pm04/Pm02/Pm04/Pm02, Spcl

Fitting, Brs, Str, Pm02, Plug [Skhd]
Screw, Hex, M5 X 0.80 X 12, Ss
Washer, Flat, 0.21b 0.45d .03, Ss
Switch, Press, 20psi, Pm02
Fitting, Plstc, Str, Bm04/Bm04

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w

Fitting, Plstc, Str, BmO06, Cplg, Male
Fitting, Plstc, Str, BmO06, Cplg, Fem
Valve, Check, 0005psi Bm06/Bm06
Fitting, Plstc, Str, BmO05, Cplg, Fem
Fitting, Plstc, E90, Bm04 Cplg Male
Fitting, Plstc, Str, BmO04, Cplg, Male
Hose, Afmkt, Pvc, Brd, 0.251d, 08Ft
Fastener, 09.00I [Hook & Loop]
Bracket, Pump, Soltn

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Clamp, Hose, Wormdrive, 2.62-3.50d
Pump, Soltn, Ele, 36vdc, 60psi

Fitting, Plstc, E90, Bm06/PmO06, Nyl
Fitting, Plstc, Str, Bm06/PmO06

Filter, Soltn, 080 Mesh, Pm12 3.2d 6.0l
Fitting, Plstc, E90, Bm06/PmO06, Nyl
Fitting, Plstc, E90, Bm06/Pm04, Nyl
Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr
Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr
Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr
Hose, Afmkt, Pvc, Brd, 0.251d, 03Ft
Fitting, Plstc, Tee, Bm04/Bm04/Bm04
Clamp, Cable, Ss, 0.50D X 0.50W [Insul]
Washer, Flat, 0.27B 0.69D .05, Ss
Screw, Hex, M5 X 0.80 X 10, Fmg
Capacitor, Plug [.01 Uf, 200V]

Silicone Cap, Afmkt [ec—H20)]

Ferrite Clam On 1d=0.52

356348

Qty.

NFPFNNRRPDMRL®WR

'—\
a

PRPRPNNNRPRPRRPRNNRRPRRPRPRPRPRPRPREPNRRRERRERR

T12 9009916 (2-2022)

3-17




OPTIONS

Fig. 9 — ec-H20 Solution Supply Group, Side Brush

Side Scrub Head

Cylindrical
Scrub Head

Disk a
Scrub Head K

3-18 T12 9009916 (1-2013)



OPTIONS

Fig. 9 — ec-H20 Solution Supply Group, Side Brush

356349

Ref. Part No. Serial Number Description Qty.
1 1028581 (10000000-19999999 ) Valve, Water, Solenoid, 36vdc 6.0mm Pf04 1
2 09738 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 12, Ss 2
3 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 2
4 1011170 (10000000-19999999 ) Fitting, Plstc, E90, Bm04/Pm04, Nyl 2
5 43844 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 9
6 1200467 (10000000-19999999 ) Fitting, Plstc, Rst 1
7 1200998 (10000000-19999999 ) Fitting, Plstc, Pf04/Pf04/Pf04 1
8 1052010 (10000000-19999999 ) Fitting, Plstc, Str, Pm04/Pm04 1
9 1201441 (10000000-19999999 ) Fitting, Plstc, Rst, Main Head 1

10 1204338 (10000000-19999999 ) Fitting, Plstc, Str, BmO04, Cplg, Male 1
11 1002898 (10000000-19999999 ) Fitting, Plstc, Str, BmO04, Cplg,Fem[Tco] 1
12 1039557 (10000000-19999999 ) Fitting, Plstc, Str, Bm04/BmO06 1
13 1014949 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.251d, 08Ft 1
14 1206776 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.251d, O1Ft 1
15 1206779 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.251d, 08Ft 1
16 1002899 (10000000-19999999 ) Fitting, Plstc, Str, Pm04, Cplg,Mal[Tco] 1
17 1203996 (10000000-19999999 ) Fitting, Plstc, Str, BmO5, Cplg, Fem 1
18 1052705 (10000000-19999999 ) Fitting, Plstc, Str, Bm04/Bm04 1
T12 9009916 (7-2013) 3-19




OPTIONS

Fig. 10 — ec-H20 Wire Harness Group

T3av1 ON =

3NCON OHO3 01 18°51

0st

\I,Ml.m_ Alvi3a \h.@* alviza

e e e T T ¢

® 5]
@) 5]

‘WS *SS3¥d t(1)738v1
*HOLIMS 3WNSS3dd OHO3 :tOL

02ZH-J3/%-AS_:73av
+-AS 3ATVA
TIVNOILN3ANOD/02H-03 :0L

A
40

ezl (8°a11 /I-
* @ = El
(8°E)
oot
[8°€1l
001
H

*738¥1 ON
*HOLO3NNOD 02H-03
SS3NYVH NIVA 0L

ET 71vi3a

[ 8] YNd/IS

I v| nia/o0
NOTLISOd[*ON 341M]

T12 9009916 (1-2013)

3-20



OPTIONS

Fig. 10 - ec—H20 Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1069671 (10000000-19999999 ) Harness, Ele [Ec-H20, T12] 1

T12 9009916 (1-2013) 3-21



OPTIONS

Fig. 11 - Side Brush Motor and Squeegee Group

3-22 T12 9009916 (1-2013)



OPTIONS

Ref.

©CoOo~NOOOr~WN

i
P o

12
13
14
15
16
17
18
19
20
21
22
23
23
23
24
25
25
25

Part No.
1245125
1242618
1203439
08712
377364
00928
1017218
41186
09740
1200417
1014918
222505
08713
01685
9010929
15675
01685
1201327
80409
09011
1201149
1201609
1201610
1201345
1204541
1204543
1201344
1201343
1204540
1204542

Fig. 11 - Side Brush Motor and Squeegee Group

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Nl N e N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Motor, Ele, 36vdc 0320rpm 0.63hp Gear
Brush, Motor, [1PC=1Kit]

Plate, Sppt

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Hub, Drive, Brush, Disk, 0.75b [6t]
Key, Sq, 0.25 X 0.25, 1.00l

Washer, Flat, 0.32b 1.00d .12, Ss
Washer, Flat, Belleville, .31

Screw, Hex, M8 X 1.25 X 20, Ss
Plate WIdt, Deck, Sha

Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr
Screw, Hex, M8 X 1.25 X 45, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Cover, Motor, Sha, Afmkt [T12]
Screw, Hex, M8 X 1.25 X 16, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Squeegee WIdt, Holder, Sba

Sleeve, P/M, 0.34b 0.63d 0.6, Bnz
Screw, Hex, M8 X 1.25 X 30, Ss
Latch, Compression, Sqge, Sba
Retainer WIdt, Sqge, Sba

Retainer WIdt, Sqge, Sba, With Latch
Blade, Sqge, Sba, Linatex

Blade, Sqge, Sha, Urethane (Option)
Blade, Sqge, Sha, Gum (Option)
Spacer, Blade

Blade, Sqge, Sba, Inner, Linard

Blade, Sqge, Sba, Inner, Urethane (Option)

Blade, Sqge, Sba, Inner, Gum (Option)

356331

Qty.

PR RPRPRRPRRPRPRPRPRRPRRPRPRPNRRPNNRRPRRPRPRRPRPREPIMNRRR

T12 9009916 (11-2019)

3-23




OPTIONS

Fig. 12 - Side Brush Pivot Group

FRONT

T12 9009916 (1-2013)

3-24



OPTIONS

Y
@
bl

Part No.
1200939
1017218
222516
09010
01685
08713
1054662
9011055
54618
1201137
1201575
09026
9011054
54618
1201101
39308
01685
08713
9010938
05686
08714
01686
763064
9010941
86240
29584
01686
44906
1201094
1202694
49883
140314
1054662
1200634
12309

O© oo ~NOOThA, WNPR

»
NRPRPRRRRRERRR
QOVWow~NOoOUNMWNERO

| 2 N N RN o i i SN 2 A N 2 RN
WWWWWWNNNDNDNNDNDNDN
OB WNPFPOOONOOUDWNLPE

Fig. 12 - Side Brush Pivot Group

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Nl N e e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Link, Upper

Washer, Flat, 0.32b 1.00d .12, Ss
Sleeve, P/M, 0.32b 0.50d 0.3I [430ss]
Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bushing, FIng, 0.50b 0.59d 0.25I
Lift channel Kit, Sba, Afmkt [T12]
Bushing, FIng, 1.00b 1.13d 1.00I
Pin, Pivot, Sha

Pin, Pivot, Sha

Screw, Hex, M8 X 1.25 X 40, Ss
Pivot Arm Kit, Sba, Afmkt [T12]
Bushing, FIng, 1.00b 1.13d 1.00I
Bushing, FIng, 1.75b 1.94d 1.50I
Screw, Soc, M8 X 1.25 X 25, 12.9
Washer, Flat, 0.38b 0.88d .08, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Spring Assy, Replmt, Afmkt [T12]

Rod-End, M10 X 1.5rh Fem M10 X 1.5stud

Nut, Hex, Lock, M10 X 1.5, NI, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Nut, Hex, Jam, M10 X 1.5, [Din439]
Actuator Kit, Sba, Afmkt [T12]

Pin, Clevis, 0.38d X 1.13I

Pin, Clevis, 0.37d X 2.00I

Washer, Flat, 0.44b 1.00d .08, Ss
Pin, Cotter, Hair, 0.38d .093 Wir

Arm Assy, Lift, Actuator

Sleeve, 0.334b 0.494d 4.00I Stl PI
Screw, Hex, M8 X 1.25 X 120, 8.8, Fl
Clamp, Cable, Stl, 0.75D X 0.75W, 1Hole
Bushing, FIng, 0.50b 0.59d 0.25I
Washer, Flat, 0.48b 2.50d .12, Ss
Screw, Hex, M12 X 1.75 X 30, Ss

356334

Qty.

PRPNRRPRPREPNNRPRRPEPNNNNRPRPRPRPRPRERNRNRRPNRNRUONNDNER

T12 9009916 (2-2022)

3-25




OPTIONS

Fig. 13 — Side Brush Bumper and Mount Group

3-26 T12 9009916 (1-2013)



OPTIONS

Fig. 13 - Side Brush Bumper and Mount Group

356333

Ref. Part No. Serial Number Description Qty.
1 1200370 (10000000-19999999 ) Bracket WIdt, Mount, Sba 1
2 1202914 (10000000-19999999 ) Bracket WIidt, Skid, Anti—Roll 1
3 12317 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 30, Ss 1
4 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 1
5 1202521 (10000000-19999999 ) Bracket, Sppt, Door 1
6 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
7 9010926 (10000000-19999999 ) Bumper, Sba, Afmkt [T12] 1
8 09028 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 25, Ss 2
9 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 2

10 09010 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 25, Ss 1
11 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
12 12309 (10000000-19999999 ) Screw, Hex, M12 X 1.75 X 30, Ss 1
13 140045 (10000000-19999999 ) Washer, Flat, 0.51b 1.25d .06, Ss 1
T12 9009916 (1-2013) 3-27




OPTIONS

Fig. 14 — Side Brush Solution Supply Group

3-28 T12 9009916 (1-2013)



OPTIONS

Y
@
bl

Part No.
1200713
1201313
43555
1020341
1005630
1013900
391365
1054795
09738
07789
54333
1015033
1201336
20950
43844
1006400
1203438
1203454
1071085
130773
1005630
1014976

O© oo ~NOOTA, WNPER

NNNRRRPREPRRRRRP R
NFPOOWWOW~NOOUNAWNERO

Fig. 14 - Side Brush Solution Supply Group

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Nl e N e N N N N N N N N N N N N N N N N N N

Description

Pump, Soltn, 36vdc

Bracket, Pump

Clamp, Hose, Wormdrive, 2.62-3.50d
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Fitting, Plstc, E90, Bm06/PmO06, Nyl
Fitting, Plstc, Str, Bm10/PmO06, Nyl

Fitting, Plstc, E90, Bm10/Bm10

Valve, Water, Solenoid, 36vdc Bm12/Bm12
Screw, Hex, M5 X 0.80 X 12, Ss

Nut, Hex, FIng, M5 X 0.80

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd, 0.62id, 01ft, Clr
Manifold, Soltn, Sba

Fitting, Plstc, Str, Bm06/Bm06

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr
Fitting, Plstc, Str, BmO06, Mplg, Male
Fitting, Plstc, Str, BmO06, Cplg, Fem

Clip, Tie, 0.25d, Plstc

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Fitting, Plstc, E90, Bm06/Pm06, Nyl

Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clr

356335

Qty.

PFRPNNRPRRPNRMRRPRRPUONNRRPRERRRRRER

T12 9009916 (1-2013)

3-29




OPTIONS

Fig. 15 - Side Brush Electrical Group

3-30 T12 9009916 (1-2013)



OPTIONS

Fig. 15 - Side Brush Electrical Group

356336

Ref. Part No. Serial Number Description Qty.
1 397889 (10000000-19999999 ) Switch, Rocker, Dpst, On / None / On 1
2 1064184 (10000000-19999999 ) Circuitbreaker, 02.5a, Resetable 1
3 1064189 (10000000-19999999 ) Circuitbreaker, 20.0a, Resetable 1
4 9010932 (10000000-19999999 ) Circuit Board Kit, H20_Sba, Afmkt [T12] 1
5 3701.6 (10000000-19999999 ) Screw, Pan, Phl, 06—-32 X 0.38, Shtmtl, Ss 4
6 1016825 (10000000-19999999 ) Support, Circuitboard 4
7 24265 (10000000-19999999 ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 1
8 70246 (10000000-19999999 ) Washer, Flat, 0.19b 0.38d .03, Nyl 1
9 32978 (10000000-19999999 ) Washer, Lock, Int, 08 1

10 1049573 (10000000-19999999 ) Nut, Hex, Jam, M4 X 0.70, Ss 1
11 09744 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 12, Ss 3
12 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 3
13 1201164 (10000000-19999999 ) Bracket, Circuit Board, Sbha 1
T12 9009916 (5-2017) 3-31




Fig. 16 — Side Brush Wire Harness Group

OPTIONS

“ON9 SISSVHD :(1)713av]
HO1ON 8NHDS = (1) 13@v71 “ON9D SISSYHD 0L
HOLOWN 8NdJSs :0L

@l B e e —g oM

HOLON 301S 738V
HOION HSNHE 301S 0L
16°E)
aor
[9°EZ)
008
18911
OEY
2] n~uoerey]
[ 1] veo/Es| *gE ‘2z :Ivi3a
Bl== t : =
s LE*or) 1¥*se) e'n - 2]
8E 82 o8 0s s21
“Lov 3a1s 1AV !I\ 1\
HOLVNLIV HSNEE 30(S 01
16°€1
oor1
t8rot
sz

6
185

SN0 8 +@  SILiD e -8 v
S B £l /2y Hsnia 3a1s 101
© +@ 0L © aNo oL 2| vuo/es
7| K4O/VEE]|
'SOJ| "ON_3HIA]
& D Haoon

T12 9009916 (2-2023)

3-32



OPTIONS

356332
Fig. 16 — Side Brush Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1069639 (10000000-19999999 ) Harness, Side Brush, Ele [T12] 1
2 1076673 (10000000-19999999 ) Harness, Ele [Gnd., T12] 1

T12 9009916 (2-2022) 3-33



OPTIONS

Fig. 17 — Spray Hose Kit

T12 9009916 (1-2013)

3-34



OPTIONS

pu)
©CoO~NOUDNWNEER @

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

(2 N 2 I o o i N N i 2 a2 S 2 N N o S S N RN

Part No.
9009852
1054178
1056982
1201314
09007
01684
08712
1020341
1011412
54333
1202867
398500
64778
1200239
1200313
1203947
1201393
08709
1056719
1201423
24584
1060128
33584
06943
08708
1057816
1057814
32598
09005
1066919
1200394
47388
9010936
1200665
12323
01683
33932
1060428
1027976
769785
1201096
09744
1200732
08716

Fig. 17 — Spray Hose Kit

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Nl e e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Spray Hose Kit, Ci [T12]

Pump, Soltn, Ele, 36vdc, 45psi
Diode, Ele, Plug

Bracket, Pump, Spray

Screw, Hex, M6 X 1.00 X 25, Ss
Washer, Flat, 0.27b 0.69d .05, Ss

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Hose, Afmkt, Pvc, Brd, 0.501d, 08Ft., ClIr
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Cover, Access, Vacfan, Trimmed
Switch, Rocker, Dpdt, On / None / On
Fitting, Plstc, E90, Bm08/Pm06

Plate WIdt, Mtg, Hose—Reel [Cassoday]
Reel Assy, Hose, Small

Washer, Retainer, Spring

Pawl, Ratchet

Nut, Hex, Lock, M8 X 1.25, NI

Bolt, Shid, .41d X 0.35, M8 X 1.25
Spring, Torsion, Hose Reel

Fitting, Brs, E90, Pf06/Pm06, Spcl
Fitting, Brs, E90, Bm06/Pm06, Short
Clamp, Cable, Stl, 0.63d X 0.50w, 1hole
Screw, Hex, M6 X 1.00 X 20, 8.8

Nut, Hex, Lock, M6 X 1.00, NI

Bushing, Sleeve, 1.00b 1.13d 1.750l, Fgl
Washer, Thrust, Plstc 1.02b 1.38d
Washer, Flat, 1.02b 1.75d .12, Stl

Ring, Retaining, Ext, 1.00d, Basic
Washer, Thrust, 50.0b 110.0d 0.79w
Fitting, Swivel, Str, Pm06/Pm06, Brs
Fitting, Brs, E90, Em08/Pm06

Hose, Spray, Afmkt [T12]

Guide, Hose, Hdpe [Cassoday]

Screw, Pan, Phl, M4 X 0.70 X 20, Ss
Washer, Flat, 10, Ss

Nut, Hex, Lock, M4 X 0.70, NI, Ss
Fitting, Stl, Str, Bm06/Pm06, Swivel
Fitting, Brs, Str, Pf06/Pm12

Nozzle, Spray, Gun

Hook, Nozzle, Hdpe

Screw, Hex, M6 X 1.00 X 12, Ss

Plate, Mtg, Hose Reel

Screw, Hex, M6 X 1.00 X 20, Ss

356342

Qty.

AR R PR R

=
N

PR ORRPRRPRPDMNOMARPRRPRRRPRRRPRPRRPRPRRPRPEPRRRPRPREPRRREPREPRERLRRLRORERESLN

T12 9009916 (05-2018)

3-35




OPTIONS

Fig. 18 — Vacuum Wand Kit

T12 9009916 (1-2013)

3-36



OPTIONS

Y
@
bl

Part No.
9010356
1060536
1060440
1060691
1061356
1061570
1061571
1022671
9008155
1062659
1060708
1060718
1060720
1200642
763149
1061811
1067350
86308
1061812
01335
02892

>

>
<

»
»
PEBoovwvoundwNek

o
A WN

[ N O I I I N i i o
ol el i
© oo~ o U

N
o

Fig. 18 — Vacuum Wand Kit

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Nl e e N N N N N N N N N N N N N N N N N N

Description

Wand Kit, Wet, Ci [T12]

Cuff, Adapter, 1.75 X 2.00, Pvc
Squeegee, Hand

Plug, Adapter, Port

Retainer, Blade, Sqge, 14.2| (Set of 2)
Bearing, Ball, 0.24b 0.51d 0.20w [2seal]
Pin, Axle, Brg

Housing, Sqge, Holder, Wheel, F/609648
Handle Kit, Wand, Afmkt

Label, Opertnl, Vacuum Wand Handle
Adapter, Swivel, 1.75, Abs

Nut, Compression, 2.25-12, Abs

Ring, Compression

Hose Assy, Sqge, W/2cuff [Cassoday]
Screw, Pan, 06— X 0.38, F/ Plstc
Strap, Retainer, Handle

Rivet, Blind, .188d X 0.53 X .62d, Alm
Washer, Flat, .19b .50d .06, Alm, Blind
Catch, Snap, Push, Mal

Rivet, Blind, .125d X 0.44 X .25d, Alm
Washer, Flat, 0.12b 0.38d .03, PI

356345

Qty.

PRPRPNNRPNRRPRPRPREPRPNNNRRRRER

T12 9009916 (5-2015)

3-37




OPTIONS

Fig. 19 — Telemetry Group (S/N 10000000-10967790)

3-38 T12 9009916 (11-2019)



OPTIONS

pu)
©CoOo~NOOUA~AWNPREBRFO

ol
P o

12
13
14
15
16
17
18
19
20
21
22

Part No.
1069467
1070541
24199
01683
06549
1070402
1070659
140916
24199
1020341
01685
08713
1070384
12323
19064
1069580
1203695
69234
01684
08712
1070978
1070498
611221
1070042
9009990

Fig. 19 — Telemetry Group (S/N 10000000-10967790)

Serial Number

(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790
(10000000-10967790

Nl e N N N N N N N N N N N N N N N N N N N N N N N

Description

Controlbox Assy, Telem [Usa, 3G]
Controlbox Assy, Telem [3G, Intl]
Screw, Hex, M5 X 0.80 X 16, Ss
Washer, Flat, 10, Ss

Nut, Hex, Lock, M5 X 0.80, NI
Angle, Mtg, Antenna, Telem
Antenna, Telem, 70 In [Gprs]

Clamp, Cable, Nyl, 0.62d, Nat
Screw, Hex, M5 X 0.80 X 16, Ss
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Washer, Flat, 0.38b 0.88d .08, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Shunt, 050mv 250a

Screw, Pan, Phl, M4 X 0.70 X 20, Ss
Washer, Flat, 0.16b 0.38d .05, PI, 06
Label, Opertnl, Telem [Fcc/Ic]
Bracket WIdt, Mtg, Box

Clamp, Cable, Stl, 1.00d X 0.75w, 1lhole
Washer, Flat, 0.27b 0.69d .05, Ss
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Cable Assy, 4ga [T12 — Telemetry]
Cable, 4ga, Blk [6200e, Telemetry]
Boot, Terminal, Battery, 25.4mm, Blk
Harness, Ele, [Telemetry T12]

Fuse. 002A. 250Vdc, Cartridge

356357

Qty.

'—\
5 AP

P RPNEFPEPNNMNNEPERPNNMNENNMNNNNRERPRPRO

T12 9009916 (11-2019)

3-39




OPTIONS

Fig. 20 — Telemetry Group (S/N 10967791-19999999)

(MAIN WIRE HARNESS)

Second Antenna for 4G

3-40 T12 9009916 (2-2022)



OPTIONS

Y
@
bl

ONO OIS, WNPELPR

10
11
12
13
14
15
16
17
18
19
20
21

Part No.
9010085
9010086
24199
01683
06549
1070402
1247522
140916
1070042
9009990
06947
01685
08713
1070384
12323
19064
1069580
1203695
69234
01684
08712
1076675
1070358

Fig. 20 — Telemetry Group (S/N 10967791-19999999)

Serial Number

(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999

Nl N e N N N N N N N N N N N N N N N N N N N N

Description

Control Box Assy Kit, Replmt, Telem[USA]
Control Box Assy Kit, Replmt, Telem[INTL]

Screw, Hex, M5 X 0.80 X 16, Ss
Washer, Flat, 10, Ss

Nut, Hex, Lock, M5 X 0.80, NI
Angle, Mtg, Antenna, Telem
Antenna, Telem [4G, 72"

Clamp, Cable, Nyl, 0.62d, Nat
Harness, Ele, [Telemetry T12]

Fuse. 002A. 250Vdc, Cartridge
Screw, Hex, M6 X 1.00 X 40, 8.8
Washer, Flat, 0.38b 0.88d .08, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Shunt, 050mv 250a

Screw, Pan, Phl, M4 X 0.70 X 20, Ss
Washer, Flat, 0.16b 0.38d .05, PI, 06
Label, Opertnl, Telem [Fcc/Ic]
Bracket WIdt, Mtg, Box

Clamp, Cable, Stl, 1.00d X 0.75w, 1lhole
Washer, Flat, 0.27b 0.69d .05, Ss
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Cable Assy, 4ga [T12 - Litelem]
Cable, 2ga, BIk, Telem [T16]

356357

Qty.

'—\
5 © R~ K

P RPNNNPEPEPNNMNENMNNPRARPERPBERNNO®

T12 9009916 (2-2022)

3-41




OPTIONS

Fig. 21 — Telemetry Group, Lithium-lon Battery (S/N 10967791-19999999)

(MAIN WIRE HARNESS)

Second Antenna for 4G

3-42 T12 9009916 (2-2022)



OPTIONS

356961
Fig. 21 — Telemetry Group, Lithium-lon Battery (S/N 10967791-19999999)

Ref. Part No. Serial Number Description Qty.
1 9010085 (10967791-19999999 ) Control Box Assy Kit, Replmt, Telem[USA] 1
1 9010086 (10967791-19999999 ) Control Box Assy Kit, Replmt, Telem[INTL] 1
2 24199 (10967791-19999999 ) Screw, Hex, M5 X 0.80 X 16, Ss 8
3 01683 (10967791-19999999 ) Washer, Flat, 10, Ss 16
4 06549 (10967791-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI 8
5 1070402 (10967791-19999999 ) Angle, Mtg, Antenna, Telem 2
6 124 (10967791-19999999 ) Antenna, Telem, 70 In [Gprs] 2
7 140916 (10967791-19999999 ) Clamp, Cable, Nyl, 0.62d, Nat 4
v 8 1070042 (10967791-19999999 ) Harness, Ele, [Telemetry T12] 1
A 9009990 (10967791-19999999 ) Fuse. 002A. 250Vdc, Cartridge 1
9 1020341 (10967791-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
10 01685 (10967791-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
11 08713 (10967791-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
12 1070384 (10967791-19999999 ) Shunt, 050mv 250a 1
13 12323 (10967791-19999999 ) Screw, Pan, Phl, M4 X 0.70 X 20, Ss 2
14 19064 (10967791-19999999 ) Washer, Flat, 0.16b 0.38d .05, PI, 06 2
15 1069580 (10967791-19999999 ) Label, Opertnl, Telem [Fcc/Ic] 1
16 1203695 (10967791-19999999 ) Bracket WIdt, Mtg, Box 1
17 69234 (10967791-19999999 ) Clamp, Cable, Stl, 1.00d X 0.75w, lhole 2
18 01684 (10967791-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
19 08712 (10967791-19999999 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
20 1076675 (10967791-19999999 ) Cable Assy, 4ga [T12 — Litelem] 1
21 1070358 (10967791-19999999 ) Cable, 2ga, Blk, Telem [T16] 1
T12 9009916 (2-2022) 3-43




OPTIONS

Fig. 22 — Battery Group, 36V 360Ah

Y- fAVAYAVAY,

VAYVAVA

q%%b/\
RN &

—

3-44



OPTIONS

356356

Fig. 22 - Battery Group, 36V 360Ah

Ref. Part No. Serial Number Description Qty.
1 1070587 (10000000-19999999 ) Battery, Wet, 06Vdc 0360Ah, W/Carton 6
2 223356 (10000000-19999999 ) Cable, 04ga 12.0l Blk .34ring /.34ring 4
3 223364 (10000000-19999999 ) Cable, 04ga 18.0l Blk .34ring /.34ring 1
4 1041030 (10000000-19999999 ) Cap, Battery 12
5 68872 (10000000-19999999 ) Boot, Terminal, Battery, 02-01Ga, Blk 10
6 68873 (10000000-19999999 ) Boot, Terminal, Battery, 02-01Ga, Red 1
v 7 223361 (10000000-19999999 ) Cable Assy, 04ga .34ring /.34ring, 175a 1
A 8 22892 (10000000-19999999 ) Connector, Anderson, 175a, Gray 1
9 130773 (10000000-19999999 ) Tie, Cable, Nyl, 11.01, .14w, 3.0 Max. D 1
10 87435 (10000000-19999999 ) Nut, Hex, Flexlock, .31-18 12

T12 9009916 (11-2019) 3-45



OPTIONS

Fig. 23 — Battery Group, 36V 350Ah

T12 9009916 (10-2023)

3-46



OPTIONS

Fig. 23 - Battery Group, 36V 350Ah

357176

Ref. Part No. Serial Number Description Qty.
1 1262287 (10000000-19999999 ) Battery, Agm, 06vdc 350Ah 6
2 83415 (10000000-19999999 ) Spacer, Battery, Foam, 2.00 X 2.0 X 11.0 2
3 223355 (10000000-19999999 ) Cable, 04ga 08.0l Blk .34ring /.34ring 4
4 223364 (10000000-19999999 ) Cable, 04ga 18.0l Blk .34ring /.34ring 1
5 1016314 (10000000-19999999 ) Boot, Bulb, .50id 1.00id 2.50I, Red 1
6 611221 (10000000-19999999 ) Boot, Terminal, Battery, 25.4mm, Blk 11
T12 9009916 (10-2023) 3-47




OPTIONS

Fig. 24 — Battery Group, Lithium-lon, 36V, 10.2 Kwh

ez T

E.Is\“\hﬁﬂ.

N

T12 9009916 (11-2019)

3-48



OPTIONS

Fig. 24 — Battery Group, Lithium-lon, 36V, 10.2 Kwh

356947

Ref. Part No. Serial Number Description Qty.
v 1 9019372 (10967791-19999999 ) Battery Assy, Li-lon, 36v, 10.2 Kwh 1
A 2 1240228* (10967791-19999999 ) Controller, Battery, Li-lon, 36vdc [Bms] 1
A 3 1249104*  (10967791-19999999 ) Plate, Cover 1
A 4 1205799*  (10967791-19999999 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
A 5 01683* (10967791-19999999 ) Washer, Flat, 10, Ss 2
A 6 1247763*  (10967791-19999999 ) Label [Anti-Tamper] 12
A 7 1052126*  (10967791-19999999 ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
A 8 763115 (10967791-19999999 ) Tie, Cable, 6.0l, 1.25d Max 2
AV 9 1076495*  (10967791-19999999 ) Cable Assy, Battery, 02ga [T12,T16] 1
AA 10 22892* (10967791-19999999 ) Connector, Anderson, 175a, Gray 1
11 1243753 (10967791-19999999 ) Spacer, Battery, 3.5 X 3.5 X 13.0 2
12 83415 (10967791-19999999 ) Spacer, Battery, Foam, 2.00 X 2.0 X 11.0 1
13 630375 (10967791-19999999 ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 2
14 600437 (10967791-19999999 ) Switch, Snap, 15a, RIr 1
15 601359 (10967791-19999999 ) Plate, Backing, Switch 1
16 06924 (10967791-19999999 ) Screw, Pan, Phl, M3 X 0.50 X 30, 4.8 2
17 579211 (10967791-19999999 ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 2
18 39658 (10967791-19999999 ) Washer, Lock, Int, 04 2
19 1242133 (10967791-19999999 ) Harness, Cntrl, Battery [Off-B T12 T16] 1
* Requires Tennant True service or an authorized Tennant service provider.
T12 9009916 (11-2019) 3-49




OPTIONS

Fig. 25 - Battery Group, Lithium-lon, 36V, 8.2 Kwh

T12 9009916 (11-2019)

3-50



OPTIONS

Fig. 25 — Battery Group, Lithium-lon, 36V, 8.2 Kwh

356948

Ref. Part No. Serial Number Description Qty.
v 1 9019370 (10967791-19999999 ) Battery Assy, Li-lon, 36v, 8.2 Kwh 1
A 2 1240228* (10967791-19999999 ) Controller, Battery, Li-lon, 36vdc [Bms] 1
A 3 1249104*  (10967791-19999999 ) Plate, Cover 1
A 4 1205799*  (10967791-19999999 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
A 5 01683* (10967791-19999999 ) Washer, Flat, 10, Ss 2
A 6 1247763*  (10967791-19999999 ) Label [Anti-Tamper] 10
A 7 1052126*  (10967791-19999999 ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
A 8 763115 (10967791-19999999 ) Tie, Cable, 6.0l, 1.25d Max 2
va 9 1076495*  (10967791-19999999 ) Cable Assy, Battery, 02ga [T12,T16] 1
AA 10 22892* (10967791-19999999 ) Connector, Anderson, 175a, Gray 1
11 630375 (10967791-19999999 ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 5
12 1243753 (10967791-19999999 ) Spacer, Battery, 3.5 X 3.5 X 13.0 2
13 600437 (10967791-19999999 ) Switch, Snap, 15a, RIr 1
14 601359 (10967791-19999999 ) Plate, Backing, Switch 1
15 06924 (10967791-19999999 ) Screw, Pan, Phl, M3 X 0.50 X 30, 4.8 2
16 579211 (10967791-19999999 ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 2
17 39658 (10967791-19999999 ) Washer, Lock, Int, 04 2
18 1242133 (10967791-19999999 ) Harness, Cntrl, Battery [Off-B T12 T16] 1
* Requires Tennant True service or an authorized Tennant service provider.
T12 9009916 (11-2019) 3-51




OPTIONS

Fig. 26 — Battery Group, Lithium-lon, 36V, 4.1 Kwh

Y/

%

NI \V?:

<o)l \
A

¢ el \

&) ,.,» > O\ O/

L1 577

/,

\ED

T12 9009916 (11-2019)

3-52



OPTIONS

/356949
Fig. 26 — Battery Group, Lithium-lon, 36V, 4.1 Kwh
Ref. Part No. Serial Number Description Qty.
v 1 9019371 (10967791-19999999 ) Battery Assy, Li-lon, 36v, 4.1 Kwh 1
A 2 1240228* (10967791-19999999 ) Controller, Battery, Li-lon, 36vdc [Bms] 1
A 3 1249104*  (10967791-19999999 ) Plate, Cover 1
A 4 1205799*  (10967791-19999999 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
A 5 01683* (10967791-19999999 ) Washer, Flat, 10, Ss 2
A 6 1247763*  (10967791-19999999 ) Label [Anti-Tamper] 6
A 7 1052126*  (10967791-19999999 ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
A 8 763115 (10967791-19999999 ) Tie, Cable, 6.0l, 1.25d Max 2
va 9 1076495*  (10967791-19999999 ) Cable Assy, Battery, 02ga [T12,T16] 1
AA 10 22892* (10967791-19999999 ) Connector, Anderson, 175a, Gray 1
11 1243753 (10967791-19999999 ) Spacer, Battery, 3.5 X 3.5 X 13.0 6
12 600437 (10967791-19999999 ) Switch, Snap, 15a, RIr 1
13 601359 (10967791-19999999 ) Plate, Backing, Switch 1
14 06924 (10967791-19999999 ) Screw, Pan, Phl, M3 X 0.50 X 30, 4.8 2
15 579211 (10967791-19999999 ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 2
16 39658 (10967791-19999999 ) Washer, Lock, Int, 04 2
17 1242133 (10967791-19999999 ) Harness, Cntrl, Battery [Off-B T12 T16] 1
* Requires Tennant True service or an authorized Tennant service provider.
T12 9009916 (11-2019) 3-53




OPTIONS

Fig. 27 — Lithium-lon Battery Lifting Kit

356950

Ref. Part No. Serial Number Description Qty.
v 1 9020678 (10967791-19999999 ) Parts Kit, Lift [Li-lon] 1
A 2 1249635 (10967791-19999999 ) Hook Assy, Lift, Battery 1

3-54 T12 9009916 (11-2019)



OPTIONS

Fig. 28 — Battery Charger Group

356199

Ref. Part No. Serial Number Description Qty.
v 1 9001055 (10000000-19999999 ) Charger Kit, 36vdc 021a, 1ph,Domestic,Ci 1
A 2 1017079 (10000000-19999999 ) Cord, Extn, 16ga /3, 10ft [Sjt] 1
A 3 130155 (10000000-19999999 ) Connector, Battery, 6ga 50a, Gray[2cont] 1

T12 9009916 (1-2013) 3-55



OPTIONS

> > > J

Ref.

A WN P

Part No.
9020990
223679
1017079
130155

Fig. 29 — Battery Charger Group

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

~— N N

Description

Charger Kit, Re-Prog

Connector, Battery, 6ga 50a, Gray[2cont]
Cord, Extn, 16ga /3, 10ft [Sjt]

Connector, Battery, 6ga 50a, Grayt [2cont]

356200

Qty.

e

3-56

T12 9009916 (2-2023)



OPTIONS

Fig. 30 — Battery Charger Group, International Only

356201

Ref. Part No. Serial Number Description Qty.
v 1 9001062 (10000000-19999999 Charger Kit, 36vdc 021a, 1ph, Ci 1
A 2 1019426 (10000000-19999999 Cord, Chrgr, Ele, [Japanese] 1
A 3 130155 (10000000-19999999 Connector, Battery, 6ga 50a, Gray[2cont] 1
Ref. Part No. Serial Number Description Qty.
v 1 9001054 (10000000-19999999 Charger Kit, 36VVdc 21A 85-265Vac, 1Ph 45/65Hz 1
A 2 1019242 (10000000-19999999 Cord, Chrgr, Ele {European] 1
A 3 130155 (10000000-19999999 Connector, Battery, 6ga 50a, Gray[2cont] 1
T12 9009916 (7-2013) 3-57




OPTIONS

Fig. 31 — Battery Charger Group

356376

Ref. Part No. Serial Number Description Qty.
v 1 1076685 (10000000-19999999 ) Charger, 36Vdc 030A Wet Sb050G 230Vac 1
A 2 1043746 (10000000-19999999 ) Cable, Charger Eu Bc5 & 7 1
A 3 1041716 (10000000-19999999 ) Cable, Charger Uk, Bc5 & 7 (UK Only) 1

3-58 T12 9009916 (2-2022)



OPTIONS

Fig. 32 — Battery Chargers Group, Lithium-lon

356962

Ref. Part No. Serial Number Description Qty.
v 1 1242861 (10967791-19999999 ) Charger, 36vdc 1200w 100—-240vac[Off Brd] 1
A 2 130155 (10967791-19999999 ) Connector, Battery, 6ga 50a, Gray[2cont] 1
v 3 1242864 (10967791-19999999 ) Charger, 36vdc 900w 100-240vac [Off Brd] 1
A 4 130155 (10967791-19999999 ) Connector, Battery, 6ga 50a, Gray[2cont] 1
5 1025642 (10967791-19999999 ) Cord, Power, 16/3, 15ft Blk [Us] 1

T12 9009916 (11-2019) 3-59



OPTIONS

Fig. 33 — On—-Board Charger Kit

((V @/” //

3-60 T12 9009916 (11-2019)



OPTIONS

Fig. 33 - On—-Board Charger Kit

356350

Ref. Part No. Serial Number Description Qty.
v 9009866 (10000000-19999999 ) Charger Kit, On—-Board, Us Ci [T12] 1
AV 1 9022393 (10000000-19999999 ) Charger, Kit, Programmable [T12/T16] 1
AA 1030692 (10000000-10983212 ) Fuse, 15a, Replmt (If equipped with replaceable fuse) 1
A 2 1073882 (10000000-19999999 ) Cord, Power, 14/3, 15A, 15ft Blk [Us] 1
A 3 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 3
A 4 06933 (10000000-19999999 ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 3
A 5 1201501 (10000000-19999999 ) Cover, Access, Chrgr, Trimmed 1
A 6 1020170 (10000000-19999999 ) Molding, Afmkt, Trim, Pvc, .08 .11, 02ft 1
A 7 80395 (10000000-19999999 ) Sleeve, P/M, 0.32b 0.50d 0.71 [430ss] 2
A 8 373117 (10000000-19999999 ) Washer, Flat, 0.38b 2.25d .07, Stl, Pnt 2
A 9 09011 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
A 10 763115 (10000000-19999999 ) Tie, Cable, 6.0l, 1.25d Max 1
A 11 1202868 (10000000-19999999 ) Clip, Tie, 0.25d, Plstc 1
A 12 1070508 (10000000-19999999 ) Cable Assy, 6ga [6100e — Telemetry] 1
A 13 1206036 (10000000-19999999 ) Duct, Outlet, Heat 1
A 14 1206052 (10000000-19999999 ) Plate, Mtg, Heat Duct 1
A 15 09738 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 12, Ss 4
A 16 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 4
A 17 09739 (10000000-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 18 1206096 (10000000-19999999 ) Seal, Foam, 0.50 0.75w 8.0I, Pvc, Adh 1
T12 9009916 (10-2023) 3-61




OPTIONS

Fig. 34 — On—-Board Charger Group, International

T12 9009916 (11-2019)

3-62



OPTIONS

Fig. 34 - On-Board Charger Group, International

356353

Ref. Part No. Serial Number Description Qty.
v 1 9022393 (10000000-19999999 ) Charger, Kit, Programmable [T12/T16] 1
A 1030692 (10000000-10983212 ) Fuse, 15a, Replmt (If equipped with replaceable fuse) 1
2 1019242 (10000000-19999999 ) Cord, Chrgr, Ele [European] 1
2 1026325 (10000000-19999999 ) Cord, Power, 1.0mm2/3 BIk[2.5Meter, Australia] 1
3 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 3
4 1206096 (10000000-19999999 ) Seal, Foam, 0.50 0.75w 8.0Il, Pvc, Adh 1
5 09739 (10000000-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
6 1020170 (10000000-19999999 ) Molding, Afmkt, Trim, Pvc, .08 .11, 02ft 1
7 80395 (10000000-19999999 ) Sleeve, P/M, 0.32b 0.50d 0.71 [430ss] 2
8 373117 (10000000-19999999 ) Washer, Flat, 0.38b 2.25d .07, Stl, Pnt 2
9 09011 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
10 763115 (10000000-19999999 ) Tie, Cable, 6.0l, 1.25d Max 1
11 1202868 (10000000-19999999 ) Clip, Tie, 0.25d, Plstc 1
12 1070508 (10000000-19999999 ) Cable Assy, 6ga [6100e — Telemetry] 1
13 1206036 (10000000-19999999 ) Duct, Outlet, Heat 1
14 1206052 (10000000-19999999 ) Plate, Mtg, Heat Duct 1
15 09738 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 12, Ss 4
16 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 4
17 06933 (10000000-19999999 ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 3
T12 9009916 (2-2023) 3-63




Fig. 35 — On—-Board Battery Charger Group, Lithium-lon

OPTIONS

O\
W\

%

T12 9009916 (11-2019)

3-64



OPTIONS

Ref. Part No.
v 9009866
9022393
AA 1030692
1073882
140011
06933
1201501
1020170
80395
373117
09011
763115
1202868
1070508
1206990
1206052
09738
140011
09739
1206096
398526
1246896
223198
1244766

©Coo~NOOOhA~WN

[ O i N I N O S i i i O a4
NNNRRRPEPRRRRPR R
NFPOOWWOW~NOOUNAWNERO

Fig. 35 — On—-Board Battery Charger Group, Lithium-lon

Serial Number

(10967791-19999999
(10967791-19999999
(10967791-10983212
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999
(10967791-19999999

Nl e e N N N N N N N N N N N N N N N N N N N N N

Description
Charger Kit, On—-Board, Us Ci [T12]
Charger, Kit, Programmable [T12/T16]

Fuse, 15a, Repimt (If equipped with replaceable fuse)

Cord, Power, 14/3, 15A, 15ft Blk [Us]
Washer, Flat, 0.21b 0.45d .03, Ss
Screw, Pan, Phl, M5 X 0.80 X 16, 4.8
Cover, Access, Chrgr, Trimmed
Molding, Afmkt, Trim, Pvc, .08 .11, 02ft
Sleeve, P/M, 0.32b 0.50d 0.71 [430ss]
Washer, Flat, 0.38b 2.25d .07, Stl, Pnt
Screw, Hex, M8 X 1.25 X 30, Ss

Tie, Cable, 6.0, 1.25d Max

Clip, Tie, 0.25d, Plstc

Cable Assy, 6ga [6100e — Telemetry]
Duct, Outlet, Heat
Plate, Mtg, Heat Duct

Screw, Hex, M5 X 0.80 X 12, Ss
Washer, Flat, 0.21b 0.45d .03, Ss

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Seal, Foam, 0.50 0.75w 8.0l, Pvc, Adh
Relay, 36vdc, 005a, Spdt No [Greenwich]
Bracket, Mtg, Relay

Screw, Hex, M5 X 0.80 X 10, Fmg
Harness, Cntrl, Battery [On—-B T12 T16]

356957

Qty.

PNRPNRPNAMRMRRPRPRPREPNNNRPRPOORRERR

T12 9009916 (2-2023)

3-65




OPTIONS

Fig. 36 — Flow—Rite™ Battery Water Manifold Kit

DQDQD/

%ﬂ%
VAYVAVAY

AN

VAYAYAY
RS

@@Eé

//V\ JAVAVAVAV/

NS

%@ = VAVAVAY

S

./W\ bl

§<D§<

356352

Qty.

Description

Serial Number

Ref. Part No.

(10000000-19999999 ) Manifold Kit, Sys, Water, Battery, Di

9009870

v

(Replaced by 9045074)

Manifold, Sys, Water, Battery

Valve, Reg, Water

)
)

(10000000—-19999999
(10000000—-19999999

1 1060756
2 1061926

A
A

Flow-Rite is a registered trademark of Flow-Rite Controls

T12 9009916 (2-2022)

3-66



OPTIONS

Fig. 37 — Hydrolink® Battery Watering System Kit

355205
Ref. Part No. Serial Number Description Qty.
v 9010301+  (10000000-19999999 ) Pump Kit, Fill, Battery,36vdc,Ci[Trojan] 1
(Replaced by 9045074)
A 1 1058939 (10000000-19999999 ) Pump Kit, Fill, Battery 1
A 2 1201997 (10000000-19999999 ) Tube, Water, Battery, 36vdc [Trojan] 1
A 3 1204142 (10000000-19999999 ) Cap, Fill, Battery [Trojan] 6
A 4 1071084 (10000000-19999999 ) Label, Tag, Battery [Hydrolink Watering] 1
A 5 130773 (10000000-19999999 ) Tie, Cable, Nyl, 11.01, .14w, 3.0 Max. D 2

*This kit is intended for use with Trojan® Lead Acid Batteries Only.

Hydrolink® is a registered trademark of Trojan® Battery Company.

T12 9009916 (2-2022) 3-67



OPTIONS

> > > J

*This kit is intended for use with Trojan® Lead Acid Batteries Only.

Ref.

A WN P

Fig. 38 — Manual Battery Watering System Kit

Part No.

9045074+
1236295
1248178
1253250
130773

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

— N N N

Description

Fill Kit, 6 Btry, Mnl, Ci [Trojan]

Pump, Hand, Battery

Distribution Assy, Water, Battery

Label, Tag, Battery [Bwt Watering]

Tie, Cable, nyl, 11.0L, .14W, 3.0Max. D

357139

Q
<

NP R R R

3-68

T12 9009916 (2-2022)



OPTIONS

Fig. 39 — Transport Group

4
356355
Ref. Part No. Serial Number Description Qty.

1 140932 (10000000-19999999 ) Latch, Draw, Rbr, W/ Keeper, Fr/49800 1
2 1205666 (10000000-19999999 ) Bracket, Catch, Latch 1
3 360973 (10000000-19999999 ) Screw, Pan, 12-16 X 0.50, F/ Plstc 2
4 140825 (10000000-19999999 ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 2

3-69

T12 9009916 (7-2013)




OPTIONS

Fig. 40 - Fire Extinguisher Group

T

356351

Ref. Part No. Serial Number Description Qty.
1 25312 (10000000-19999999 ) Extinguisher, Fire, 2.5 Lb Dry 1
2 1205877 (10000000-19999999 ) Bracket, Mtg, Extinguisher 1
3 09738 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 12, Ss 2
4 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 4
5 09739 (10000000-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
6 1205889 (10000000-19999999 ) Plate WIidt, Mtg, Extinguisher 1
7 08716 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 20, Ss 2

3-70 T12 9009916 (8-2014)



OPTIONS

Fig. 41 — Documentation Group (Available Online Only)

Ref. Part No. Serial Number Description Qty.
9009910 (10000000-19999999 ) Manual, Oprtr [T12 Ele, En, Na] 1
9009911 (10000000-19999999 ) Manual, Oprtr [T12 Ele, Es, Na] 1
9009912 (10000000-19999999 ) Manual, Oprtr [T12 Ele, Fr, Na] 1
9009913 (10000000-19999999 ) Manual, Oprtr [T12 Ele, Ptb] 1
9009914 (10000000-19999999 ) Manual, Oprtr [T12 Ele, Jp] 1
9009915 (10000000-19999999 ) Manual, Oprtr [T12 Ele, Cn] 1
9009916 (10000000-19999999 ) Manual, Parts [T12 Ele, En, Na/Int] 1
(S/N 1000000-1999999)
9012729 (30000000-39999999 ) Manual, Parts [T12 Ele, EN] 1
(S/N 3000000-3999999)
9009917 (10000000-19999999 ) Manual, Service Info [T12 Ele, En] 1
9009890 (10000000-19999999 ) Dvd, Operator [T12] 1
9011140 (10000000-19999999 ) Instr, Use&Care, Wallchart [T12] 1
=143 "E To view, print, order, download the latest Parts manual, other language
i Operator manuals, and Use and Care Guides (wall charts) visit:
4 www.tennantco.com/manual
T12 9009916 (12-2013) 3-71




OPTIONS

3-72 T12 9009916 (2-2023)



BREAKDOWNS

secTion 4

Contents Page

Fig. 1 — ec-H20 Module Assembly

Breakdown, 9010933 ............... 4-2
Fig. 2 — Steering Control Breakdown, 1200203 .. 4-4
Fig. 3 — Steering Control Breakdown, 1256309 .. 4-5

Fig. 4 — Drive Wheel Breakdown, 1246662 ... ... 4-6
Fig. 5 — Drive Wheel Breakdown, 1255933 ...... 4-7
Fig. 6 — Electric Motor Breakdown, 1053342 .... 4-8
Fig. 7 — Accelerator and Brake Pedal Assembly
Breakdown, 1200253 ............... 4-9

T12 9009916 (2-2022) 4-1



BREAKDOWNS

Fig. 1 - ec-H20 Module Assembly Breakdown, 9010933

T12 9009916 (2-2022)

4-2



BREAKDOWNS

pu)
©CoO~NOUNAWNEER @

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

[ 2 N N i S i i a2 A A gl RN

Part No.
9010933
9020262
1018155
1233516
1069708
1243570
1014971
54333
1049637
1051519
32509
41579
33932
1046041
1044393
1048741
1062006
130773
1055552
1051268
43844
1014971
1068763
1037032
1054776
9018397
9006268

Fig. 1 - ec-H20 Module Assembly Breakdown, 9010933

Serial Number

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10994329-19999999
(10000000-19999999
(10994329-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-10994328
(10000000-10994328

N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Ec-H20 Module Kit, Afmkt [T12]

Circuit Board Kit, Ec-H20, Afmkt [T12]
Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss
Electrode, 5 Plate, [De Nora Tech]
Harness, Ele, Ech20 [T12 Module]

Hose , Molded, Bm08/Bm05

Hose, Afmkt, Pvc, Brd, O1Ft, Clr

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Label, Direction [Ec-H20]

Housing, Upper, Module, High Flow
Screw, Hex, M4 X 0.70 X 50, Ss

Washer, Flat, 08, Ss

Nut, Hex, Lock, M4 X 0.70, NI, Ss

Label, Module [Nsf, Ec-H20]

Switch, Rocker, Spst, Mom

Bracket, Valve, Large

Electrode, Cylindrical

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Fitting, Brs, Str, Bm06/Pm02

Fitting, Plstc, E90, Bm05/Pm02, Nyl
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Afmkt, Pvc, Brd, O1Ft, Clr

Label, Date Code [Ec-HZ20]

Housing, Bottom

Grommet, Blind

Electrode Kit, 5 Plate, Hi Flow, Replmt
Hose, Pvc, Brd, 0.38id, 01Ft, Clr

356514

Qty.

PR RPRPRRPRRPWORRRPRRPRPREPRPAMIMRPRRRREPRERRLORER

T12 9009916 (2-2022)

4-3




BREAKDOWNS

> > J

Ref.

A WDN P

Part No.
1200203
9011049
9011051
372874

9008719

Fig. 2 — Steering Control Breakdown, 1200203

Serial Number

(10000000-11017501
(10000000-11017501
(10000000-11017501
(10000000-11017501
(10000000-11017501

N N N N N

Description

Steer-Control Assy, Wheel Drive
Chain, Steering W/Link

Pulley, Tension

Bearing, Steering

Bearing [6003 2RS]

356361

Qty.

NR R R R

4-4

T12 9009916 (2-2023)



BREAKDOWNS

Fig. 3 — Steering Control Breakdown, 1256309

356361

Ref. Part No. Serial Number Description Qty.
v 1256309 (11017502-19999999 ) Steer-Control Assy, Wheel Drive 1
A 1 9011049 (11017502-19999999 ) Chain, Steering W/Link 1
A 2 9011051 (11017502-19999999 ) Pulley, Tension 1
A 3 372874 (11017502-19999999 ) Bearing, Steering 1
A 4 9008719 (11017502-19999999 ) Bearing [6003 2RS] 2
4-5

T12 9009916 (2-2023)




BREAKDOWNS

Fig. 4 — Drive Wheel Breakdown, 1246662

4-6

T12 9009916 (10-2023)



BREAKDOWNS

Fig. 4 - Drive Wheel Breakdown, 1246662

356940

Ref. Part No. Serial Number Description Qty.
v 1246662 (10956762-11025471 ) Wheel, Drive, Ac 1
AV 9020686 (10956762-11025471 ) Wheel And Hub Kit, Red [T12] 1
AA 1 9020657 (10956762-11025471 ) Hub, Alm 1
AA 2 9020658 (10956762-11025471 ) Screw Kit 1
AA 3 9008544 (10956762-11025471 ) Tire Kit, Puller 1
AA 4 9011048 (10956762-11025471 ) Wheel, Pyu [250X90 Red] 1
AV 5 9020688 (10956762-11025471 ) Brake Kit, Complt [T12/T16] 1
AA 6 9020689 (10956762-11025471 ) Brake Kit, Rotor [T12/T16] 1
A 7 9008556 (10956762-11025471 ) Ring, Retaining F/1055257 1
A 8 9008550 (10956762-11025471 ) Cover, Box, Connector 1
A 9 9013901 (10956762-11025471 ) Cover, Motor, Drive 1
A 10 9008552 (10956762-11025471 ) Spacer, Alm 1
v 9020685 (10956762-11025471 ) Wheel And Hub Kit, Blue [T12] 1
A 11 9020657 (10956762-11025471 ) Hub, Alm 1
A 12 9020658 (10956762-11025471 ) Screw Kit 1
A 13 9008544 (10956762-11025471 ) Tire Kit, Puller 1
A 14 9011048 (10956762-11025471 ) Wheel, Pyu [250X90 Red] 1
T12 9009916 (10-2023) 4-7




BREAKDOWNS

Fig. 5 — Drive Wheel Breakdown, 1255933

4-8

T12 9009916 (10-2023)



BREAKDOWNS

Fig. 5 - Drive Wheel Breakdown, 1255933

356940

Ref. Part No. Serial Number Description Qty.
v 1255933 (11025472-19999999 ) Wheel, Drive, Ac 1
AV 9020686 (11025472-19999999 ) Wheel And Hub Kit, Red [T12] 1
AA 1 9020657 (11025472-19999999 ) Hub, Alm 1
AA 2 9020658 (11025472-19999999 ) Screw Kit 1
AA 3 9008544 (11025472-19999999 ) Tire Kit, Puller 1
AA 4 9011048 (11025472-19999999 ) Wheel, Pyu [250X90 Red] 1
AV 5 9020688 (11025472-19999999 ) Brake Kit, Complt [T12/T16] 1
AA 6 9020689 (11025472-19999999 ) Brake Kit, Rotor [T12/T16] 1
A 7 9008556 (11025472-19999999 ) Ring, Retaining F/1055257 1
A 8 9008550 (11025472-19999999 ) Cover, Box, Connector 1
A 9 9013901 (11025472-19999999 ) Cover, Motor, Drive 1
A 10 9008552 (11025472-19999999 ) Spacer, AIm 1
v 9020685 (11025472-19999999 ) Wheel And Hub Kit, Blue [T12] 1
A 11 9020657 (11025472-19999999 ) Hub, Alm 1
A 12 9020658 (11025472-19999999 ) Screw Kit 1
A 13 9008544 (11025472-19999999 ) Tire Kit, Puller 1
A 14 9011048 (11025472-19999999 ) Wheel, Pyu [250X90 Red] 1
T12 9009916 (10-2023) 4-9




BREAKDOWNS

Fig. 6 — Electric Motor Breakdown, 1053342

Ref. Part No. Serial Number Description Qty.
v 1053342 (10000000-19999999 Motor, ele, 36Vdc 1750rpm 1.00hp 22.0a
A 1 9013931 (10000000-19999999 Bearing, Motor, Ele
A 2 9013934 (10000000-19999999 Bearing, Motor, Ele
A 3 9011916 (10000000-19999999 Brush Kit, Motor

— — — —
P NN B

4-10 T12 9009916 (5-2015)



BREAKDOWNS

Fig. 7 — Accelerator and Brake Pedal Assembly Breakdown, 1200253

356189

Ref. Part No. Serial Number Description Qty.
v 1200253 (10000000-19999999 ) Pedal Assy, Accelerator, Brake 1
A 1 1058687 (10000000-19999999 ) Sensor, Position [Hall] 1
A 2 1014548 (10000000-19999999 ) Pedal, Brake, W/ Tread 1
A 3 1051836 (10000000-19999999 ) Pedal, Propel, W/ Tread 1
A 4 1061049 (10000000-19999999 ) Spring, Extn, 0.350d 0.05wir 02.8l 2
A 5 1031716 (10000000-19999999 ) Spring, Extn, 0.500d 0.07wir 03.0l 1
A 6 1064665 (10000000-19999999 ) Spring, Tors, 0.55id .05wir 04.0coll 1
T12 9009916 (1-2013) 4-11




BREAKDOWNS

4-12

T12 9009916 (2-2022)



	T12 Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	STANDARD PARTS
	Fig. 1 - Replacement Brushes, Scrub Head
	Fig. 2 - Replacement Brushes, Side Brush
	Fig. 3 - Main Frame and Wheels Group
	Fig. 4 - Front Bumper and Side Door Group
	Fig. 5 - Seat Support Group
	Fig. 6 - Seat Group, Standard
	Fig. 7 - Seat Kit, Deluxe
	Fig. 8 - Steering and Instrument Panel Group, T12
	Fig. 9 - Steering and Instrument Panel Group, T12XP
	Fig. 10 - Front Cover and Directional Pedal Group
	Fig. 11 - Scrub Head Lift Group
	Fig. 12 - Scrub Head and Drive Motor Group, Disk
	Fig. 13 - Scrub Head Frame Group, Cylindrical
	Fig. 14 - Scrub Head Drive Motor Group, Cylindrical
	Fig. 15 - Scrub Head Side Squeegee Group, Right Hand
	Fig. 16 - Scrub Head Side Squeegee Group, Left Hand
	Fig. 17 - Recovery Tank Group
	Fig. 18 - Vacuum Fan Group
	Fig. 19 - Solution Tank Group
	Fig. 20 - Rear Squeegee Lift Group
	Fig. 21 - Rear Squeegee Kit
	Fig. 22 - Electrical Circuit Board Group
	Fig. 23 - Electrical Contactor and Wires Group
	Fig. 24 - Battery Group, 240Ah
	Fig. 25 - Electrical Schematic Group (S/N 10000000-10863997)
	Fig. 26 - Electrical Schematic Group (S/N 10863998-19999999)
	Fig. 27 - Wire Harnesses Group
	Fig. 28 - Labels Group

	OPTIONS
	Fig. 1 - Headlight Group
	Fig. 2 - Strobe Light and Backup Alarm Kit
	Fig. 3 - Strobe Light Kit, Overhead Guard
	Fig. 4 - Spotlight Kit, Blue
	Fig. 5 - Squeegee Guard Group
	Fig. 6 - Heavy Duty Bumper Kit
	Fig. 7 - Overhead Guard Kit
	Fig. 8 - ec-H20 Solution Pump Group
	Fig. 9 - ec-H20 Solution Supply Group, Side Brush
	Fig. 10 - ec-H20 Wire Harness Group
	Fig. 11 - Side Brush Motor and Squeegee Group
	Fig. 12 - Side Brush Pivot Group
	Fig. 13 - Side Brush Bumper and Mount Group
	Fig. 14 - Side Brush Solution Supply Group
	Fig. 15 - Side Brush Electrical Group
	Fig. 16 - Side Brush Wire Harness Group
	Fig. 17 - Spray Hose Kit
	Fig. 18 - Vacuum Wand Kit
	Fig. 19 - Telemetry Group (S/N 10000000-10967790)
	Fig. 20 - Telemetry Group (S/N 10967791-19999999)
	Fig. 21 - Telemetry Group, Lithium-Ion Battery (S/N 10967791-19999999)
	Fig. 22 - Battery Group, 36V 360Ah
	Fig. 23 - Battery Group, 36V 350Ah
	Fig. 24 - Battery Group, Lithium-Ion, 36V, 10.2 Kwh
	Fig. 25 - Battery Group, Lithium-Ion, 36V, 8.2 Kwh
	Fig. 26 - Battery Group, Lithium-Ion, 36V, 4.1 Kwh
	Fig. 27 - Lithium-Ion Battery Lifting Kit
	Fig. 28 - Battery Charger Group
	Fig. 29 - Battery Charger Group
	Fig. 30 - Battery Charger Group, International Only
	Fig. 31 - Battery Charger Group
	Fig. 32 - Battery Chargers Group, Lithium-Ion
	Fig. 33 - On-Board Charger Kit
	Fig. 34 - On-Board Charger Group, International
	Fig. 35 - On-Board Battery Charger Group, Lithium-Ion
	Fig. 36 - Flow-Rite™ Battery Water Manifold Kit
	Fig. 37 - Hydrolink® Battery Watering System Kit
	Fig. 38 - Manual Battery Watering System Kit
	Fig. 39 - Transport Group
	Fig. 40 - Fire Extinguisher Group
	Fig. 41 - Documentation Group (Available Online Only)

	BREAKDOWNS
	Fig. 1 - ec-H2O Module Assembly Breakdown, 9010933
	Fig. 2 - Steering Control Breakdown, 1200203
	Fig. 3 - Steering Control Breakdown, 1256309
	Fig. 4 - Drive Wheel Breakdown, 1246662
	Fig. 5 - Drive Wheel Breakdown, 1255933
	Fig. 6 - Electric Motor Breakdown, 1053342
	Fig. 7 - Accelerator and Brake Pedal Assembly Breakdown, 1200253





